Printed in U.S.A.

A COMPACT TRACTORS
MODELS 220, 222. 224 AND 444
220 - S/N 9656747 THRU 9674234

. 222 - S/N 9658189 THRU 9681169_____

224 - S/N 9667000 THRU 9676353
444 - S/N 9661261 THRU 9677448

Parts Catalog B1255

NOTE: This Parts Catalog replaces the previous issue No.

'

A1255 which is obsolete and should be discarded.

J | Case

A Tennego Company

OPE Division
Technical Publications
119 S. First Street
Winneconne, Wis, 54986

&

CAirCleaner.............. ...
JBattery ................ A
.. Belt, Starter-Generator ... ....

» ' Bréaker Contacts ............ ‘

Breather, Crankcase..........
Camshaft...................

‘ConnectingRod ...........7.

Crankshaft..................
Cvlinder Block . . . . . .. e
CylinderHead ...............
. Electrical System .. ..........
Engine Block & Attaching Parts
Exchanger,Heat.............
Exhaust System .............
Fan...............ooviiet.

Axte,Front ... .. ..........
Axle,Rear ..................
" Baffles& Shrouds ...........
Brakes .....................
¥ Control-Speed..............
T Decals ...
Electrical System ,...........
Fenders ....................

Hydraulies..................
Coupling, Pump Drive ......

* Hoses, Lines & Fittings .....

. Motor, Hydraulic Drive ... ..
S Pump oot
Valve, Control . ............
Valve Control Linkage ......
Implement Lift Lever . «7... "
- Instruments. . ... . AL L)

i

ALPHABETICAL INDEX

ENGINE SECTION

GRID \
"5 AB Filter, Breather .............. 7-9
B1:, E8 Flywheel ... 7% . 1........ P i 2 Y
25 B12 FuelPump.................. 25-27
63 E10 Fuel Strainer .............. - 25
78 AB-A10 ‘Fuel System ................ 25
79 -, AB-A10 GasketKits . .v.............. 23
25:27 B12-B14 Govermor . .................. 29
11-15 A12-B2 Muffler.. ..o .. 5
11-16 A12-B2 OPan ..................... 17-21
17-21 B4-B8 Piston. ... ................. 11-15
17-21 B4-B8 Pulley, Cluteh .. ... ... .. . 31-33
61-63 E8-E10 - - SparkPlug.................. 61
17-21 B4-B8 Starter - Generator ........... 57-53
49 D8 Tank, Fuel .. _._............. 25
5 AgG Throttle Linkage . ............ 29
33 cé Valves ..................... 7-9
BASIC TRACTOR SECTION
PAGE GRID = PAGE
39 C12 J17 Hydraulic PTO ........... 79
47 Dé J19 Flow Control Valve Kit . . ., 81
25 B12 Models D8 & D10 Whesl
43 D2 Weights ................ 67
51 D10 Model H26 Three Point Hitch . . | 71
65 E12 Model F27 Three Point Hitc )
61-63 - E8-E10 Adapter _........... . 6 73
37 C10 Model HZ2 & H24 Sleeve
35 c8 Hitches................. 75
35 c8 Mode! H13 WeightBox ..... .. 77
415 D4 Maodel H18 Counterweight .
3B Cc8 Brackets................
49 l D8 - Model J30 Hydraulic Lift ...... 69
49-51 - D8-D10 Mounts, Engine ............. . 23
49 D8 Pulley Clutch .. .............. 31-33
49-55 DB-E2 Seat, Operator's............. 37
49-51 D8-D10 Steering Wheel & Gear .... ... 41
49-53 D8-D12 Taillamp................... 81
51 D10 ToolBox ................... 37
45 - D4 Transmission................ 47
61 E8 - Wheels, Front & Rear ........ 43

GRID

F12
F14

E14
F4




GENERAL INFORMATION

3

Indexes

This Parts Catalog is arranged for easy
identification of Genuine -CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the maj
groups or assemblies, A numerical
the rear of the Catalog gives the pa
bers and the pages on which they ar
scribed,

IHlustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship to each other. Re-
ference numbers are used in the illystra-
tions. These numbers correspond to those in
the "Reference Number' column and are fol-
lowed by the part number, description and
quantity required,

Orders

- Orders should plainly specify correctpart
number, full description, quantity required,
machine model and engine mddel, machine
and engine serial numbers, method of ship-
ment and shipping address,

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages-will be issuedwith
the same page number as those they replace
and the "issue" number and date will be
advanced. »

It is imperative that revised Parts Book
pages be inserted into their respective
Parts Books as soon as received. Failure
to do so will lead toconfusion and defeat the

. purpose of, the hook.

o

Iindented Description

Indented parts in the descriptive list are a part of the preceding assembly or sub-assembly.

The quantity shown in the "Number Required" column is the number of parts used on a ma-
chine’ except where parts are'indented in descriptive list. In this case the quantity shown is the
number required for the preceding assembly or sub-assembly.

REF. PART NO. DESCRIPTION REQ'D
A 55159 CYLINDER ASSY -rear steering ., .. ..... .. oo evuun 1
28 A 56208 SOCKET ASSY - rearcylinder . . . ... .. ........... 1
20 A 55956 PLUG - adjusting, socketassy . .. .............. 1
30 A 55957 SEAT - socketball, .. ..., . .. ...t nneenn 2
31 A 58210 SPRING - socket . . ... ...... .00 1
32 A 56209 SEAT -socket spring . ., ... .00t i it v e o nnenns 1
33 G 45175 CLAMP ASSY -socket as8y . . . . . ... ..o ii ., 1
16- 836 BOLT - 1/2" x 2-1/4" R.F.heX. . . v v o et sen 1
34 132- 104 PIN - cotter, 3/16" x 3" . . .. .. ...\t 1
a5 A 55889 STUD - ball,socket & cylinder . . ... :. ..o v i v s nas 2
36 13- 410 BOLT - 1/4" x5/B" N.C,hex. . . . .. .. ... ... .... 4
37 92- 4 LOCKWASHER - 1/4" SAE . . ... u it i e emmnnnnn 4

TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS

220 TRACTOR

K-241-A C19026 ENGINE

222 TRACTOR

K-301-A C19027 ENGINE

224 TRACTOR

K-321-A C19028 ENGINE °
used S/N 966700 to 967601

444 TRACTOR

K-321-A C19028 ENGINE
used S/N 9661261 to 9676901

224 TRACTOR

K-321-A C19564 ENGINE

__used S/N 9676010 and after

444 TRACTOR

K-321-A C19564 ENGINE
used 5/N 9676901 and after

. Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.

.- When using this catalog, nétice -the reference to serial

- SERIAL'NUMEERS numbers "of . various components noted here and listed in

. the “desceription copy. By referring to correctserial nwin-
bers, proper parts identification will be assured, - :




~ - REF. PART NO,
KOQA235100

129- 409
KO- 275341
NSS »
A 70090
NS5 :
171- 94
195- 512

- KO- 237421

Fol
000 <1 Ohan s e o

-

C 19053
C 19213
113- 207
195- 525
192-° 21
129- 103
111- 256
C 19449
192- 20
0 129- 102

— 3,

.
=0 00 =T OF On e G B

Printed in U.5.A,

CASE 220,222,224 AND 434 COMPAC
f . = N

=]

' AIR CLEANER
Ty ] :

S DESCRIPTION a
AIR CLEANER ASSEMBLY *""""*****"

o NUT-WingNQl/4""'""""""
GASKET-B.iI’hO]‘D “ e a s s e E e e
COVER- air cleaner (Order KOA235100) - -
ELEMENT- air cleaner ***:--«+-=--:-

DASE ~ air cleaner (Order KOA235100) -~ -
SCREW - fillister head 10-32 x 5/16!t—> » «
WASHER_plaﬁ;S/lﬁn " r e s s et e

PRE~-CLEANER - _(optional} == =<+« 0«20
[7 ] e

EXHAUST SYSTEM |

-

MUFELER—exhauét E}.
PIPE - engine exhaust =+ e« cssre o
BOLT - 3/8"x1"hex NC - =-=¢-crc--
WASHER - 3/8" plain =-=--=-=-+-- S e s
LOGKWASHER - 3/3n e e e e e aas e
NUT3/|8”heX.NC I N

BOLT - 5/16" x1 1/4" round head NC * *+ = - -+« - seeeaaes i
CLAMP - mUffler ** =" * % ** v a2 s e s osessunncsnssneesse

LOCKWASHER 5/16" * g+« e
NUT - 5/16" NCfiex =+ c-vveesccn-s

~

o
| .
¢
h
1
i
i
. . N
o
'
1
1
'
A
+
|
{
! )
[
—_—
) e
e T
=

T TRACTORS " & |

I

.
.
v
v
.
.
.
.
.
»
»
.
.
.
.
GO G b e et e et

L[]
.
.
L]
»
*
.
.
.
.
.
.
.
.
L]
N e e e e S e

December 1874




CASE 220,
220

REF, PART NO, .
25- 104
92- 4
KO 275220
KO 275143
KO 231032
KO 235048
KO 235118
KO 235117
KO 235047
KO 235631
KO 275144

et el To R >« B B o S B S IR ]

ol =

14 KO 235826
15 KO 235008
16 KO 230170
17 KO 235007-S
18 KO 235011
19 KO 235010
20 KO 230011
21 C 24884
22  KOD 235327
23 NSS

24  NSS

25 C 25043
26 KO 275066
26 KO 275067
27 KO 235053
28 KO 4708801
29 KO 230265

, 37 KO 235826
! 38 KO 235008
/ 39 KO 230170
40 KO 235007-S
/ 41 KO 235011
42 KO 235010
43 KO 230011
44 C 24884
45 KOD235327
46  NSS
47 NSS

48 C 25043
49 KO 275066
49 KO 275067
50 KO 235053
51 V 34346
52 KO 230265

Printed in U,S,A,

/ ‘ |

222,224 AND 444 COMPACT TRACTORS 7

/ 7 :
. / :
'‘AND 222 CRANKCASE BREATHER
DESCRIPTION ; : REQ'D
NUT-;./4"NChEX""' ......................... «seee]
LOCKWASHER ~ 1/4+ v v c e envenavavansocnnsnssncanns .1
STUD - valve cover ‘ﬁ ...... e s s aeBss s LAt s ansE Ry o]
COVER~valyg = - ¢+ vceretsnarrecrsrrcanononoe RS
SEAL - breather ./"- ---------------------------- seea]
GASKET - breather plate s v e+ v v v re v ncntannanananay 1
FILTER - breatheér = sssscrnsecsnase e e ee e arra e 1
BAFFLE -~ breatﬁer ------------------------------ I
REED - breathe;‘ ................................. 1
PLATE -~ bhreatller = s s s s e r e v e v s s v s vt ravoesvnnsseana 1
GASKE;,T - ValV,é COVEeTr *+* v e300 T R 1

220 CAMSHAFT AND VALVES

VALVE-ex.hauSt 4 B B 4% a4 s taere . o-noooiooo.nuotl
VALVE - intake =+ =* s == ce st sanacssassssssnsesnsss 1
INSERT - exhaust valve segat + « =« s o 2 0 s s e _: ------- N ee e ]
GUIDE =valve =« s« ccceandacasanses e s e st BB e s s saans 2
SEAT - valye Spring ~«+s+s-sesssoosasneosnsaannosns 2
SPRING - valve ~ + * =2 s ¢ s 6 s o o st uasssnsssnsacnnsnssss 2
RETAINER - valve spring * + » » » » sa s enesase st nannaas 2
KIT - valve retainer (includes both valves) s = = e s v s s s e s e n v v a0 v v o .2
LIFTER ARSSEMBLY - ==®*caatacosaseaansesssnnsscnssue 2
SCREW -~ tappet adjustj_ng e s s s s s et m e e s e naaua I 1
LIFTER = Valve + 4 et s e e st i s s s s e s et e ne 1
CAMSHAFT ASSEMBLY =« s+t ssnsastsssuensnsnnssosss 1
SPACER - camsha_ft’ JOOB™ s e s a v v e et ana s UAR
SPACER _7camsha_ft, 010Me 4 e e e s e s s s, TR UAR
PIN - camshaft --------------------- 4“8 8 B B E N Ewy = 1
SPRING - actuating ------------------- *susar e}
INSERT - intake Va_l-ve Seal s e s e s a s ae e mana TR 1

222 CAMSHAFT AND VALVES

VALVE - exhaust «+srevsnsesaseans Seetevanseaannan 1
VALVE - intake =+« » I I 1
INSERT - exhaust valve seat = » ¢ = v c s v 0 e v nuan N R 1
GUIDE ~=valve = s =+« s o s et unscaancnsnssss vas s s e
SEAT « valve spring ............................... 2
SPRING -valve =+ ¢* s s s 19 cnuece-= s 4 s e m s e s % e s aas e e 2
RETAINER - valve Spring -------------------- Car e e
KIT - valve retainer (includes both valves) r » « v+ s s s s e e s v e s aa v s v v - 2
IIFTER ASSEMBLY + + e « s v s sesesnsovsoasassonnacaasonsss 2
SCREW - tappet adjusting » c s s s s s oo nsssn R IE, |
LIFTER =valye * - v e e n s s s s st R N 1
CAMSHAFT ASSEMBLY + =« » R R 1
SPACER - ca_msha_ft, .0os5" - .\.“- I R R R UAR
SPACER - camshaft, .010"" + .« ===« R v v oo UAR-— — -
PIN - camshaft = « « » + ¢ « '/},'/""""“""" ------- 1
SPRING - acmatj_ng s e s s, s s aanannanns N 1
INSERT ~ intake valve seat . ‘}; ........................ 1
/7 o June 1980
\‘\




9/
/
!
224 AND 444 CRANKCASE BREATHER - ’
J
RE¥. PART NO, DESCRIPTION REQ'D
1 / 95 104 NUT - 1/4" NC hex ss+200.00 D T . 1
; 2/ 92- 4 LOCKWASHER - 1/4" ¢ e e v esnn e e e rectrras e 1
3¢ KO 275220 STUD - valve cover e s+ 322234 e w P 1
4 KO 295143 COVER = valve = et v s e mtmcanunnccuersrssansosnsasa 1
¢ 5 KO 231032 SEAL-breather s-ceveoseoss Nresesnsan e 1
6 KO 235048 GASKET -breather plate s« v s ¢ s 0 s e s ettt u sttt annnrnass 1
© 7 KO 235118 FILTER - breathers « o« = s o o ¢ ¢ s a st s s s o st atnmcnsacsssos i
8 KO 235117 BAFFLE -breather «--=-ccc v es e sttt sannnvcenecess 1
g KO 235047 REED - breather «ccvrssoneas A e raa e n et r e s e 1
10 KO 235631 PLATE —~breather « » » =« v ¢ « 0 ¢ 58 s v o s e aas 6saosnasnessns 1
11 KO 275144 GABKET - ValVe COVEI = » v » v e s s e v etousocaannonnannans 1
224 AND 444 CAMSHAFT AND VALVES
14 KO 237672 VALVE -exhaust s« s«««««»=. I L R R 1
15 KO 235582 VALVE - intaKke v e s r o cer s s ucnscascncasssasassssas «r 1
16 KO 230170 INSERT - exhaust valve seat +« « = ¢ s s s v e r o e s e vnnessa . 1
17 KO 235007-53 GUIDE =valve * s s s s s en v sos-e " s e s s e sse s s asssarane 2
18 KO 235011 SEAT - valve Spring » - -+ v 8 s e E BB st e e s s g
19 KO 235168 SBPRING - valve =+ s+ o2 s s 202 0acsmanemens Fr s e 2
20 KO 230020 ROTATOR - valve (Furnished in pairsonly) + « s s s e ass e as s 2
21 C 24884  XIT - valve retainer (includes both valves) » » » « s s s s s s e e s e ccananns 2
22 KOD235327 LIFT ASSEMBILY -+ =« v v v s+ Sreseeanessaen R 2
23 NSS. SCREW = tappet adjusting r++ s s s e nsac s s st esassnnns 1
24 NSS LIF‘ER—V&IVE"-" ----- R EE R T I - 1
25 ¢ 25043 - CAMSHAFT ASSEMBLY (Includes actuating spring) « = » v v s =+ = & 1
26 v 34346 SPRING - actuating - --+-- I EEEREEE 1
27 KO 275066 SPACER - camshaft, .005" LI R LI I S I IR A I UAR
27 KO 295067 SPACER'- camshaft, ,010" == s ccceresnrsvsnani e UAR
28 KO 235053 PIN - Camshaft -« «= o=« C e e st as e e sttt e 1
29 KO 230265 INSERT -intakevalveseat ¢« -« 1 ceeceriecnrtrsaarsnssna 1
C
L
|
| Printed in U.S5.A.

/

CASE 220,222,224 AND 444 COMPACT TRACTORS

Vo June 1980




-

10 ‘- ‘ : CASE 220,222,224 AND 444 COMPACT TRACTORS 11

220 CRANKSHAFT,PISTON — CONNECTING ROD
REF, PART NO, DESCRIPTION : ‘ ~ REQ'D .
1, Nss PISTON AND ROD ASSEMBLY (Std, size) -« - <v=v==+ cree g
2 ° KO 235287 RING SET - piston (For gversize, see item 16) """ttt 1
3 NSs RING - top compression - «q+.s'm R LR 1
4 NSS RING - 2nd compression (Includes expander) I I |
5 NsS . RING - oil (Includes.expander) s « s« frenveveoweasas 1
5 KOA 235611 PISTON ASSEMBLY (For oversme, seeiten; 15) s o vaavean 1
7 KO 235004 RETAINER- piston pin’ » « s s s s v esvavnaacsseans . 2
8 KO 235572 PIN - piston = e a e vt vttt i st tsareancanarscnsns 1
9  NSS PISTON « v v v s R, 1
10 KOA 235139 CONNECTING ROD ASSEMBLY (For undersize, :
. see item 3 1
11 KO 235003 WASHER - special e e e v a0 vt ccnannnnnnss Thesenn 2
12 92- 6 LOCKWASHER s st eunsassacnccaenssunnenonssa 2
13 KO 236611 SCREW - cap, connectmg Y 2
14 . NSS ROD - connecting s esoesnseesnnscusscsccnnnas 1
15 KOA235569 FISTON ASSEMBLY - 010" OversiZec e s e s s aanesornoannas 1
15 KO0OA 235571 PISTON ASSEMBLY - ,020" Oversizie - «cessanaeecoseasss 1
15 KOAZ235616 PISTON ASSEMBLY - .030" oversize:« «« « « » “re e LI |
. 16 KO 235288 RING SET - piston .010" oversize s  «» s s o « =« fSesseaneaanna 1
16 KO 235289 RING SET - piston .020" oversize » » = = = = « = = “aesasna e 1
16 KO 235290 RING SET - piston .030" OversiZe » » s v v s ssracsasonnnesns 1
17 - KO 235573 PIN ~ piston, .005" oversize sssccoessserenaasnsannssns 1
18 C 18101 CONNECTING ROD ASSEMBLY - 010" undersme ----------- 1
« 19 R 16287 OIL SEAL - crankshaft Tear ceveseeass Teracarrana e 1
20 40035 .° BEARING - crankshaft ball « ereeveae ereresisrsrreanas 2
21 W 5083-5 KEY - 1/4” Sq. x~3/4" (Pump Coupling) ----- “ s es e reaan e 1
22 KOB236364 &= CRANKSHAFT +«vvevvrnsonnaannnenns Ceesraeraaeaa 1
23 A 27001 KEY - flat 3/16" x 3/16" x 1-3/8" (nywheen Ceceessnasen . 1
24 C 18097 OIL SEAL - crankshaft front ««-+-+... . R 1
25 195 541 WASHER - 5/8" 2 c st st svnseassntonnsens S e e s annasan i
26 13K 301 NUT - special Marsden 5/8" NF . .:....... Cidsasrearee 1

Printed in U.S.A, T JL!l‘l'le 1980

—

sy




e

. ; <. » ]
- o ; N ) - : -
3 R i |
CASE- 220 222 2249 AND 444 COMPACT TRACTORS 13 #° i
N !
222 CRANKSHAFT EJSTON — C'ONNEGTING ROD o
= ' ! }
! ‘f .; i‘:: Iy . _ ) -A'!
. REF, PART NO. o DESCRIPTION : B REQ'D: i i
R | NSS - PISTONANB ROD -ASSEMBLY (StdS"Size) « e« o e s s s oo nnnn. ;1 '
3 KO 235889 + RING SET - piston (For oversize, see item 16) «eeveseaen. ;1 i
3 NSs ' RING - top compression tescerraassnecennnanas 1] [ ,
4 | NS5 RING - 2nd compression (Includes expander) .« s« v« s s 1 .
5. NsS RING - oil (Includes expanderfe««svesevsnsaceanns 1 |
6 . KOA235827 PISTON ASSEMBLY (For. oversme, seeitem 15) ev v v wonin 17 .
. 7 KO 235004 RETAINER - piston pin - .i... . .. cteeentsancans 2 Lo
w B KOA 235827 P]'_N plston--.....--.--.--’-‘3....--.:.--.--‘1 ;
9 NSS PISTON 4 8 4 % 8B ke Er s e e Al --oo--n.---i‘“‘lo-:l E
10 '+ KOA 237344 CONNECTING ROD ASSEMBLY (For undersize, see item 18) v+ .. 1 |
11 KO 235008 WASHER =~ special « s 2o o s o0 AAAEERERRRERCEREITEY: 2 . ;’
12  92- 6 LOCKWASHER....‘.........‘ ..... teresasa e LD o :
13 - KO 236611 SCREW - cap, connecting rod. s+« v s alesesvosnnuanes 2 j
14+ NSS : ROD.-connectmgj..-----...-..-.¢.----,..‘.‘..'.--.;.11'!“\" .
15  KOA235865 PISTON ASSEMZBL,,Y* 10" overgize s e v s v a AR T I S ,
15 KO0OA235866 " PISTON ASSEMBLY - 020" oversqe tersesesdavmaranne ] % ‘, {
15 KOA235867 PISTON ASSEMBLY - .030" OVersiZe« -« et seetennsceas 1 . o
16 XO 235890 RING SET"- piston ,010" oversize «'- « - = « . R R | : :
16 KO 235801 RING SET ~ piston .020" oversiZe s s esessacensinnasnves 1 - ' |
16. KO 235892 RING SET - piston .030" oversize «+eessaaa I L T | :
17 KO 235868 PIN - piston 005"0vers1ze----------------..--------.--.f'1 :
18 X0AZ237344 'CONNECTING ROD ASSEMBLY - ;010" undersize » « s s+ s v s e 1 ]
19 R 16287 OILSEAL-crankshaftrear-------------(----g---------_1 %
20 40035 BEARING-cmnkshaftball------------------ ...... - 2
21 W 5063-3 KEY -1/4"8q: x 3[4!‘ (Pump Coupling) « +% «s s seaseennsae 1 -
22 - KOB 235949 CRANKSHAFT ¢ <% tecavnnnasan st iedsesranecnnnse L1 ®
. 23 A 27001 * KEY - flat 3/16" x 3/16" x 1- 3/8" (Flywheel) N P T | .
247 C 18097 OIL SEAL - crankshaft front - R T |
25 195 541 WASHER - 6/8" v v e v saus tr et e s BRI B
26 _ 131 301 NUT - special Marsden 5/8" NF -------------- verEaaea Tl
& ] -
5,
?
2 -2 £ t
. .
Printed in U.S,A, ’ June 1980 :
. % i




3

&

14
11
12
13
1.
15
15
15
16
16
16
17

' 18
/ 18
20
21
22
23
24
25
26

* 27
* 28
* 29
* 30
* 31
* 32

o0 ~I G-

CASE 220,222 224 A’i\ID 444 COMPACT TRACTORS

REF, PART NG,

NSS
KO 236763
NSS

NSS

NSS .
KOA 237401

KO 235004,

KOA 235827
NSS
KOA 237344
KO 235003
92- 6
KO 236611
.NSs
KOA 237403
KOA 237404
KOA 237405
KO 236764
KO 236765
KO 236766
KO 235868
KOA 237344
R 16287
40035

W 5063-3

C ° 25054
A 27001
C 18007
195- b41
131- 301
C 15060
C 22754
KO 237769
KOA 236507
KO 236508
KO 236559

L

Printed in U,5.A.

— R

o

- 224 AND 444 CRANKSHAFT,PISTON - CONNECTING ROD

DESCRIPTION REQ'D
PISTON AND ROD ASSEMBLY (Std, Size) ===+t ess=evssso,
RING SET - piston (For oversize, sec item 16) « « v+ s e v nu
RING - tOp cOMpPression « = s e ecveversrssnnse seess
RING ~ 2nd compression (Includes expander) « s« sea ..
RING ~ 0il {Includes eXpander) « « o o v o cn v e veoesesnns
" PISTON ASSEMBLY (For.oversize, see item 15) s v e o v s s au.
RETAINER - DiStOn PNl s e e v s s s s s v e cnvnnsosanan
PIN - pIStOR o « s ¢ o ¢ s s et v e ennevscncononsansana
PISTON ¢ttt s v et s s s s s naas sonmrosemanaesn
CONNECTING ROD ASSEMBLY (For undersize, see item 18) + - « .
WASHER = SpECIAL =+ v s ¢ e s oo v mnosonacaseceenass
LOCKWASHER = 3/8" s v evuennnnenneonnnnannnnn
SCREW - cap, connecting rod
ROD - connecting .
PISTON ASSEMBLY - 010" OVETSIZE +s e s s st ensstnnannesa
PISTON ASSEMBLY - ,020" oversize - Treracsa s et e nn
PISTON ASSEMBLY - 030" oversize
RING SET - piston .010" OVersize =+ ++seoo v st s sovansnnas.
RING SET - piston .020" Oversize « » =+ o s s s o O I IR
RING SET -~ piston ,030" oversize - »
PIN -~ piston 008" OVErgiZe « «+ s s s ensecvcrerrrraannaan
CONNECTING ROD ASSEMBLY - ,010 undersize » » » » « « « « s s o«
OILSEAL - crankshaft rear « - e - e v fcn v nnesarosnannana
BEARING - crankshaft ball
KEY - 1/4" 5q. x 3/4" (Pump Coupling) +» +sssressessnanss
CRANKSHAFT - = c 0 v et acnvoeaansnnssonncaseanseannssasa
KEY - flat 3/16" x 3/16" x 1-3/8" (Flywheel) o« c = vvevevevvas
OIL SEAL - crankshaft front « <« o i ivn i ieoinennas
WASHER - 5/8" ¢ st e et ttacecnnnnanasnnssssnsssnssns
NUT - special Marsden 5/8" NF ¢« v e vmennrnrarnntenannn 1
RETAINER - external 1/2"TD e e e v s vuunsonernnsonnss .- 2
SPACER - 020"
SPACER - enrnnrannsas ettt et s e seaaas et aae 9
GEAR ASSEMBLY - counter balance ... ..eseeveseennnens 2
BEARING - gear assembly
SHAFT - counterbalance Stuh « v v e e e v c v v e vmnenoannoannsas 2

--------------------

----------------------------

-------------------

Pt et b fmd =t DD b S b b bk ek ek R b = BO B DD R R DO P b e e

* These parts not used on 224 engines S/N 9676010 and after.
* These parts not used on 444 engines S/N 9676901 and after.

June 1980

15



16

222,224 AND 444 COMPACT TRACTORS

CASE 220, 17
220 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO, DESCRIPTION o REQ'D
1 C 21814 SPACER - Cylmder head --------- . ------------ LI 6
2 KO 270158 BOLT - cylinder head L Y ] L N RN R 3
3 Ko 270889 WASHER - cylmder head ------------- 4 4% s B s e s s e v EE S 9
4 KO 236670 HEAD -cylinder®"*"**-*+**"*ctttccnrsscnccrsssas 1
5 KO 237658 GASKET - head ------------------------- * 2" 0 e s 1
7 KOC 236303 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,

8 C 24138
9 KO 230170
9A KO 230265
10 KO 235007-8
11 KO 235125-8
12V 34418
13 41- 18
14 113- 208
15 192- 21
16 KO 235025
17 KO 235026
18 192- 19
19 113- 6
20 KO 235353
23 KO 237808
24  192- 21
25 -61- 616
26 C 14399
27 R 16287 .
28 40035
29 KO 235757
29 KO 235070
30 205- 27
31 C 22034
32 192- 21
33 113- 207
34 C 18097
35 KO 235818
36 195 541
37 131- 301
38 C 14953

30 A 27365
42 KO 235748
43 C 18814
mit C 14906
45 221- 1412
46 . 129- 143
47 129- 103
48 182- - 21
49 KO 23727

Printed in U.S.A.

rod assembly, camshaft, valves, bearings and plate)- ===+« »
BLOCK. ASSEMBLY - cylinder, standard bore ==« « s
INSERT - exhaust valver " "> * s s s s s n st aeaanssnss ..
INSERT - iIltake valve seat ** e #vovon e e m e
GUI:DE - valve ----------------- I T S R
SHAFT - 5tub gOVeIrnor » * **** s s s enesnanoconsaansan
BEARING - needle, governor shaft *+++**«*cseveecacann
PLUG - e}ipansion ........................... - '. -
BOLT - 3/8" %1-1/4" NC hex plated === ==* =+ ssross .

LOCKWASHER - 3/8” plated -------------------- A . m --

GASKET - camshaft cover *******sss+seceaanunmus PP

COVER - camshaft gear "ttt ttrresesecccataaataaans
LOCKWASHER - 1/41! p]:ated -------------------- “aam
BOLT - 1/4" X 1/2" Nc?plated .......... s e e momaeE ks

GASKET-oilpan .................... e as a8 e e e

BASE - oil PAn "t "ttt reTrrecscaresant st "es s
LOCKWASHER - 3/8” plated = *cccecers et e
BOLT ~ 3/8" x1'" NC socket head* +* == ****+--- e
PLUG-o0ildrain """ "*"""""=ccecusanssrsccrns “s s
OIL SEAL - crankshaft rear = - =" -+ ***cc"ssevcccss “ena
BEARING -~ cranksl;aft ball " """+ *se+actannnrnas “s s
SASKET - shim, bearing platef, 010" *+ = = s esssene rer
GASKET - shim, LO10- ¢+ - R I I I R R “ s e
PLUG - button’ tl.mmg hole =« =--» reemesen '“ s & me s d e
PLATE - bearix.,, D R P
LOCKWASHER'_ 3/8" pla.ted ................ ‘a s 8 e N aas
BOLT - 3/8" x 1" NC plated .................... “ .
OIL SEAL - crankshaft front =« ==-==--ccceecners e
FPILYWHEEL **®** " e actautncascesanasscasssnns
WASHER - spgcial, plated ..........................
NUT - SpeCial Marsden ...........................
DIPSTICK ASSEMBIY « v e tcteocennnnnnceasonssnns

"ot RING - dlpSthk .............. P m e e e s s e s e
STRAP - lifting -« « v v v rervrniatacnsanaansaannsss
NIPPLE -~ oil drain extension - «+---co v s nerianns

GAS;KET =plug,0ildrain <« s-c ettt a et
EILBOW =5Street  + « « o ¢ a0 o s ¢ s 8 v v s v s anssaanancanssns .

NUT ~ 3/8"NC heX, jam s «s«seovareensnsscnaananana
NUT - 3/8" NC hex ve e Cesesaesasan P e i aan
LOCEWASHER - 3/8" =+ v s evvvorecsanssstacnsnnnres .
STUD - cylinder head v v e s svovnvennss tt e e

June 1980

R




REF, PART NO,
1 C 21814
2 KO 270158
.3 KO 270889
4 KO 237670
5 KO 237658
7 C 24141
8  NSS

9 KO 230170
94 KO 230265

10 KO 235007-3
11 KO 235125-8

12 v 34418
13- 41- 18
14 113- 206

15 192- 21
16 KO 235025
17 KO 235026
18 192- 19

19  113- 6
%0 KO, 235353
23 KO 237808
24  192- 21
25 B1- 616
26 C 14399
27 R 16287
28 40035

29 KO 235757
29 KO 235070
30 205- 21

31 C 22034
32 192- 21 °
33 113- 207
34 ¢ 18097
35 KO 235818
36 195 541
37 181- 301
38 C 14953
39 A 27365
42 KO 235748
43 C 18814
44 C 14906
45 221- 1412
46  129- 143
47 129~ 103

48  192- 21
46 KO 237271

Printed in U.S.A.

CASE 220,222,224 AND 449 COMPACT TRACTORS

222 ENGINE BLOCK AND ATTACHING PARTS

DESCRIPTION REQ'D
SPACER - cylinder head s ecsesseaacaaas tressireversn § .
BOLT -~ cylinder head 3/8" x 1-1/2" NC hex revevvsvcosvnss 3
WASHER - cy]_inder head s s e cacannsse R R R g
HEAD-cylinder------.-.-.’----- ----------- taeeen ]
GASKET -head =«++v e v eesarnneenn cs s s s s s -1
BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,

rod assembly, camshaft, valves, bearings and plate)« «« « « LI |
BLOCK ASSEMBLY -'cylinder, standard bore (use C24141) » « » » « 1
INSERT - exhaust valve s+« « =+« e seserE v seesenns 1
mSERT-intakevalveseat-...------:.--. ........ 1
GUIDE =valve » »+ ¢ s anwa s s as P semenrss 9
SHAFT - stub COVETTIOT ¢ » = » a s s 2 s s s n s o sssss vanseresn ]
BEARING - needle, governor shaft+-- - - srersrssrscsnesana 1
PLUG - expans-j_oﬂ 24 6 s s e aaa et ena0n R R R A 1
BOLT - 3/8" x1-1/4"NC hexplated =+ ~+-vssreenccennns 4
LOCKWASHER - 3/8" Plated - - s s e v e e vt e s st s e s nes e 4
GASKET -camshaft cOvVer =+ + - s e e st s s e v s s s s sneasnssnoe 1
COVER -~ camshaft EEAT e e s s s s s sssastsecsnsonnne e 1
LOCKWASHER - 1/4" plated + e +sensseannnn reessvean d
BOLT - 1/4" x1/2"NCplated «=s-vsssesecesonnan csee q
GASKET -oilpan *+ v ressssvauan Avesenseanes D 1
BASE -0ilpan -+ == v v eessouuaunnansososasasansas 1
LOCKWASHER - 3/8" plated - - - » - teseeans ceeaann veee- &
BOLT - 3/8" x 1" NC socket head »i«e=rseosaaonnna cone 4
PLUG-0ildrain *+*** s e s e s saunu.se N R ] LI |
QIL SEAL - crankshaft rear D N I T 1
BEARING - crankshaft hall s e s s e s e e ot sunestnenasanans a
GASKET - shim, bearing plate .010" +-ecsscsees.. seenns - 6
GASKET - shim, 010"+ s s« c s s e sansassss treerenanen JAR
PLUG - button’ tlmmg holg« s« ceoces e encnsvencscnns s 1
PILATE -bhearing v e e oe e ceensosensaes L |
LOCKWASHER - 3/8" plated « « « v 0 =« - & feerre e 4
BOLT = 3/8" X 1" NC DIated « « « v o v o v v sovensvonncnnesns 4
OIL SEAL - crankshaft front ....s.u ..., Vet resanevan 1
FLYWHEEL «teuttatnnnnnsnneanrnnsnsneens P |
WASHER - special, plated + s ¢ s e nacrennncessnan caanas ]
NUT - special, Marsden« « « e« e e s aasas mhacee s P |
DIPSTICK ASSEMBLY ¢ v v v s et s esssess s sanal
"M RING - CipSHCK « » o oo v e v o moens e cereed
STRAP -~ lifting « ¢ » ¢ o a2 ..« tr e avere e re e ean sasas 1
NIPPLE ~ 0il drain extension «+«. ... I I T P 1
GASKET - plug, 0il drain e s s s s s s s s s e s s s s s v 0« s e s ussea 1
EIBOW - Street llllllllllllllllllllllllll a s 8 88 & a 1
NUT - 3/8” NC hex, ]am ............... s s e s aneanean 6
NUT - 3/8” NChex*** """t seasassasacns L S 6
LOCKWASHER - 3/8” ................. ® s s e I 1
STUD - C}"linder head ----------- - LI “ @ & 2 488 m . 6

June 1980

19




CASE 220,222,224 AND 444 COMPACT TRACTORS 21

224 AND 444 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO, DESCRIPTION REQ'D
/__1\ KO 236886 FILLERTUBE *"**csssesnnns cerrrasentrsatnnena 1
2 >K0 270158 BOLT - cylinder head special 3/8" x1-1/2" NChex <+-<+«=e g
3 KO 270889 WASHER -~ cylinder head bolt s« v+ s ceeovacecscrrerennse 10
: 4 KO 237670 HEAD - cylinder =+ <++ctssoaoann S rsaastiasreanas 1
: 5 KO 237658 GASKET -head » =+ * =% s cvescannnsnancsonaasonsa .1
6 KO 237064 GASKET - filler tube +++ -~ T reTtsrssrrssarataten 1
7 KOC 237182 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,
piston, rod assembly, camshaft, valves, bearings and plate) » 1
8. NSS BLOCK ASSEMBLY - cylinder, standard bore (use KOC237182) - 1
9 KO 230170 INSERT - exhaust valve *« e v s rssnrrrrrscnansnanan 1
i0 KO 235007-8 GUIDE - valve® * ** " "t s t e s ssenasencasocsnnennns 2
11 KO 230265 INSERT - intake valve """ ** " et srsnsemcncacan 1
12 C 21814 SPACER - cylinder head " " * """ """t retssvtesnnn 1
13 . 41- 18 PLUG - expansiOn ........................... RERILIL I |
14 113~ 206 BOLT - 3/8" x1-1/4" NC hex plated *"** " """ s ees 4
15 192_ 21 LOCKWASHER - 3/8" plated ........................ 4
16 KO 235025 ; GASKET - camshaft coyer® """ **°***+o >+ R 1,
17 KO 235026 COVER - camshaft gear ~ """ ** """ " Fersrrrecr e 1.
18 192- 19 LOCKWASHER - 1/4" plated """ """ """ rrecssacunn 4
19 113_ 6 BOLT - 1/4rr »® 1/2!! Nc plated ----------------------- 4
20 KO 235353 . GASKET - oil pan "ttt I A R R 1
21 173- - 221 SCREW - #10 x 7/16" round head machine * =+ *++sscecnvns 3
22 193- 26 LOCKWASHER - #10 internal tooth « s+« == «=s«=s-ccov.nn 7
23 KO 237808 BASE -oilpan ==-+* st bt an e an e e em e 1
24 192- . 21 LOCKWASHER - 3/8" plated * s s evseeerancancseasannnn 4
25 B1- 616 BOLT - 3/8" x 1" NC socket head =++++ ssetececncccns 4
26 C 14399 PLUG -0l draji=="*"***ctestatecasscascasnannsns "1
27 R 16287 OIL SEAL - crankshaft rear =+« e-* -t -cmct oot 1
28 40035 BEARING - crankshaft ball » = -« «=crccvemrcrrerecen.n 2
28 KO 235757 GASKET - shim, bearing plate 312" == csvcsvrroecon.. 1
29 KO 235070 GASKET - shim, .010” ............................ UAR
a1 C 2492460 PLATE - bearing .............. Frerrras e, reae ]
32 192- 21 LOCKWASHER - 3/8" plated = ==+« - R EEEERE 4
33 113- 207 BOLT - 3/8" x 1" NC plated =~ +===sc=2- AR AN 4
34 C 18097 OIL SEAL - crankshaft front = «+*ssrresseverrvsocann 1
35 KO 235818 FLYWHEEL .............................. s au = 1
36 195- 541 WASHER - special, plated 21/32" ID x1-3/8" OD x 1/4" » =+ 1
37 131- 301 NUT - special Marsden 5/8" == «cvsvssrrcccasncnss e 1
38 C 14954 DIPSTICK ASSEMBLY *+**scscrrrerasnccesrrassssas 1
39 A 27365 "O'" RING -~ dipstick s *rssssvrerocssscannss R
49 KO 235748 STRAP - lx.ftmg .................................. 1
43 C 18814 NIPPLE - oil drain extension s+ eserersrttarcccnconn, 1
44 C 14906 GASKET- plug, oil drain ==--s"*sesreresssssnncc,ron.. 1
45  221- 1412 ELBOW - street === "= scrsrcrrrnrsscccccnnnans 1
46 129- 143 NUT - 3/8" NC hex, jam =" " ==+ =rc-roeecccccsrcons 6
49 129~ 103 NUT - 3/8” NChex *""****"“srsrsesnrsssasssssasnnssss [
48 192- 21 LOCKWASHER - 3/8” .................... e s e e g
> 49 KO 237277 STUD - cylinder head =« *xssssene- ey 8

A

Printed in U8, A, i : . . June 1980




22

i

CASE 220,222,224 AND 444 COMPACT TRACTORS 23

v REF, PART NO,
) - 1 c 23858
3 KO 235025

4 KO 235353

5 KO 235757

) 5 KO 235070

7 KO 220174

B C 23860

9 c 22738

10 KO 275341

11 KO 235048

12 KO 275144

* 13 B 53393

14 KO 235057

15 XO 237658

16 KO 231032

Printed in U.S.A.,

DESCRIPTION

KIT - engine gasket (does not include bearing seals)
GASKET « camshaft cover e vvvvrve v

GASKET -oilpan ++eseasencovns
" GASKET ~ shim, bearing plate ((010")
. GASKET - shim (010"}« « a2 ¢ 0 =0 o

GASKET - breaker cOver « « - s+«

GASKET - carburetor flange - -+« »
GASKET - fuel pump flange »» « + » » -
GASKET - carburetor air horn =+« -+

GASKET - breather plate » » >+« »

GASKET - valve cover = = » -+ sesas

GASKET -~ fuel strainer bowl (not used)

G;ASKET-pan (notused) A A s as s e

GASKET - cylinder head (10, 12 & 14 hp engines)

-

L2 T T T T T )

+ e w e
. 8 8 s 0w

« & ¢ = e a =

ENGINE GASKET AND SEAL KIT

= * s = & #

SEAL - breather (14 hp engine) « -+ s=ccesens

r ¢ ¢ w ® ®
[ - L] L] L] . . [ ) -

- % s € ¥ = & 2 € w =

REQ'D.

. ® w % a a

[ I )
.
HHHHHHH'—‘?—"—‘;@P‘HH

[ ]

June 1980



24

CASE 220,222,224 AND 444 COMPACT TRACTORS 2685 .

REF. PART NO,
1 C 18989
2 192-. 19
3 113- 6
4 KO -237520.
5 KO 237677
6 KO 235207
7 C 23902
8 ° 195-. 515
9 192- 19
10 175- 436
11 XO 235901
12 113~ 2
13 192- .19
14 KO 235054
15 C 19021
16 113- 118
17 192- 20
18 195- 521
19 129- 102
20 KO 235652
1 C 24408
1 A 72073
2 € 2380
3 C 10678
4 214- 251
5 C 15007
6 192- 20
7 113- 103
8  NSS

9 71- 410
10 193- 60
11 KO 275341
12 NSS

13 C . 22738
14 C 10857
15 -A _ 62079
16 ¢ 17574
17 C 16363
18 C 11529
19 € 11545
20 C 18796
21 173- 215
22 129- 504
23 C 14690

Printed in U,S.A.

BAFFLES AND SHROUDS

FUEL SYSTEM

I
L
+

CARBURETOR ASSEMBLY - 444 & 224,“-5Repairs page 27) - * - -
HRepairs page 27)- - . «
GASKET - carburetor flange + e« e s v -cvaa. cttee e
ELBOW - fuel pump and carburetor - »-ss-vvvcevnevenn..
CLAMP -~ HOSE v v vt v nmuusensessrsnassnennennnees
HOSE - carburetor 5-1/4" « v e in it vnnnnncnecaaes
LOCKWASHER 5/16™ « e v o c o vt s aonemevvwimennnnnnn.
BOLT - 5/16" X1"NCHhEX + v ovvvcecoancnnnnoossrnens
PUMP - fuel, 10 h.p, models (Repairs page 27)(order C24851) . » -
SCREW - 1/4" x 5/8" NC fillister head s« - « « == « v » » cera
LOCKWASHER = 1/8" 4 ¢ ¢ e e v e v vevomaneeenncnsnn
GASKET ~ @ir HOITl & g s e s e cnnnamnmnccesonnnnnanas
PUMP - fuel, 12 and 14 h.p. models (Repairs page 27)(use £24851)
GASKET - fuel pump mounting, all modelS « s o s« s o v n oo nna
ELBOW ASSEMBLY - fuel tank o+« ccoes cvoscsonsoanas
CLIP - fUEl L€ = » = v st s v s seunanvannvnnnnannes ..
HOSE - fuel line 43" v v v s v s ot o onosanosnnasonsnes
TANK = fUel « v s v v s i i it e n i e osnveceananessesses
CAP - fuel tank (Includes inSert) « + -+ esessnssvensnena
INSERT - fuel cap v o e s o s oo s a e v ensassntreneanns
STRAP - fuel tank mounting « « . ... St 4 enanacaasasenua
SCREW - 1/4 x 1/2" NC round head, machine, zinc plated « - - -
NUT - square 1/4" NC v e v v ovunn- Str e sesasaaasaaa
CUSHION - fuel tank « v an v s e nuwn sersanaartsaasas .

CARBURETOR ASSEMBLY - 220 & 222

June 1980

DESCRIPTION * REQ'D
DEFI_,.ECTOR_'engineair--- --------- I T
LOCKWASHER - 1/4" zine plated + »» -« - veess s s s sasenenan
BOLT:- 1/4" X 1/2" NC hex’ zing plated_- TR TR
BAFFLE - cylinder head (10 hp engine) » v - v o = = = « hesen
BAFFLE - cylinder head (12 -"14 hp engine) s+ s v+ v v oo« ..
PULI_‘_EY - Starter L L T T Y L. .
BELT - drive, starter -generator  » s« s s e o0 teserrsaan
WASHER - 1/4" zine plated » =+ s s e v v sttt e * e e ea
LOCKWASHER -~ 1/4" zing plated » = s sc v s s rescaaayn * en s
SCREW - 1/4" x 5/8" NC truss head Phillips, zinc plated » * « - »
HOUSING - blower * * >+ s en as - sreserirersaaaanas

_ BOLT - 1/4'" x 3/4" NC hex, zinc plated ===+ =+« g
LOCKWASHER - 1/4" zine plated « ==+ r v st anaaas "es e
BAFFLE - cylinder +«« ==+ » e e et re s s er s st aaaaaeeea
SUPPORT - engine air deflector .- - teeresrenenae meeaa .
BOLT -~ 5/16" x 5/8"NC hexs*vevrveonsnsa "es s e
LOCKWASHER - 5/16" » .« - mecesersccna. I R
WASHEER - 5/16" plain » - ---... L LRI I S PP

“NUT -5/16'' NC hex ***=vse-a-s terseasnssasaa “aeen
BAFFLE - carburetor side air «« -« v v st e i vun,

ol el el o R -l e S

0O DI DD 00 = = = b PO b e b B3 D B B S QO b e




(T

O =T ol LD Y

/
C

E

CASE ~220,222,224 AND 444"COMPAC

REF. PART NO,

A 72073
C 24408
KC 200380
A . 720982
A 72077
KO 237489
KO 200383
A 72099
KO 275231 _
~ 7 KO 200380

A 72079
A T2078
A 72080
A 72084
A . 72103
NSS

" NSS

NSS

A 72083
NSS

NSS

N3S

NSS

NSS

NS§

C 22738
NSS

NSS

NSS

NSS§

NSS

NS3S8

C 22738

g

Printed in U.S.A.

24 “

g

REQ'D.

CARBURETOR
DESCRIPTION ”

CARBURETOR ASSEMBLY - 220,222 »»+==-srreseoeccssn

CARBURETOR ASSEMBLY - 224 & 444 * v+ +vccrveenssnsa
SPRING - tension, idle adjust «**+>sseeeercencnenn,
SCREW-idieadjust-------""“----"‘-'-"°-,
'NEEDLE-mainfueIadjust,220,222----f‘----------
NEEDLE - main fuel adjust, 224 & 444 <>+ s ccaaann..
SPRING - main fuel adjust * -+ +reessocncn s,
NEEDLE - idle adjust (220, 222) -+ v s e e v v sfanecn..,
NEEDLE - idle adjust (224 & 444) »-ccvevebccceian.,
SPRING - idle fuel adjust *»**+=*s~ceorssdessosasan
P]N-float'"“"""f""""""' “ s A s osea o
FLOAT —carburefor **** **** e a2 s s enssoNnsonnsss
BOWL -carburefpor »* = **=s*«+ s tencvasorolonecsss
SCREW AND GASKET ASSEMBLY - carburetor boWl»» <« +»

KIT - carburetor repair **** st *cserecevccafocenss
INLETNEEDLEANDSEATA.SSEMBLY"""""""'
GASKET—bOW].I‘lng .'..j_}:j:-..-..-‘...-.-..’....
GASKET-bowlba_fﬂe""""""‘ ...... L
GASKET-bowlscrew""'° ....... *® s s s s E s e

FUEL PUMP
.?f/j .

KIT - fuel pumnp for KOA235845 pump (use C24851) Trrerres
SPRING - fuel pump valve- - - - - st smererras
VALVE.---I..- ----------- LR B B L N R R Y
GASKET-valVe"'aﬁ" ....... L L L L
DIAPHRAGMASSEMBLY ------- L L R e )
SPRING-diaphragm .......... Frrrrreseceseana,
GASKET -. fuel pump mounting = ='#=%cs«rveemeconenen

KIT - fuel pump for KOA236205 pump (use C24851) Tesrenes
VALVEASSEMBLY ------- L T I R R LR R
GASKET-'VE-IVE""" ------- L R R B R I R A
DIAPHRAGM ASSEMBLY - - -+« Serrrmrrese e .
SPRING - diaphragm *=*--«+*+-resvsuss te e s,
G‘:ASKET-VE\-].VE .......... L R I L I R I R
GASKET - fuel pump miounting = ---«oacececa- I

June 1980

v

L

T ’TRACTORS@ 27

b pek R b i et bbb fd b pek b ek b pa el b ek bk

O b R DD b S b e g B b

=



28

-

]

CASBE 220,222,524 AND 444 COMBACT TRACTORS 20

&

Printed in U,S5.A,

BOLT-flatheadhexsocket NN NN E R

CHOKE. THROTTLE AND GOVERNOR
REF, PART NO. DESCRIPTION
1 C 16449 CONTROL - throttle s o « s e e v o tnveonsnneneones
2 cC 12224 HANDLE - throttle control, black « + s s s v nevonenn
3 C 18448 CONTRQL-cthe--........--.-...'.--....
4 C 14508 HANDLE - choke conkrol, White -« +vreeasoasoa,
5 111- . 1 BOLT - 10-24 x 1/2" round head, square neck- -« » «
8 192~ 18 LOCKWASHER - #10 Std. plated + « - . . e e rennny
'7 129- 17 NUT—#10-24plated------'----lnoou-oc.-.-l
g8 KOQA 237653 LEVER.governor...----...-,---.-..--;;_--
9 18- 420 BOLT - 1/4" X 1-1/4" NC'heX «evvenrusnnrnvus.
10 _195- 515 WASHER-1/4"plated L N NN R
11 25 104 NUT «1/4"hex ««an«- R R e
12 KO 235498 SPRmG-governor....-..........T‘t......
13 192- 19 LOCKWASHER-I/{” plated L T Y
i2 ¢C 18098 WASHER -~ thTuSt « o » o’c e s 6 s s v s r e nununas s b eae
15 KO 2756890 WASHER-WQVY-o...---.'..--.....---....
18 . H 43034 CLAMP-swivel,wire * %t s sttt e
17 KO 235088 LEVER - speed control s+« ««eevnvoannannians
18 KO 235085 SPACER - speed control bracket »e++ .. trenseas
19 KO 235084 BRACKET-high SpEEd Stop L L R R I I R
20 129- 37 NUT -~ #10-32 heX s e vrensa S v e e s v
21 192- 18 LOCKWASHER ~ 3/16"plated ««seveernenennas
22 A 10326 JOINT = ball s s+ s e veesenease st e aaa
23 KO 23527 ROD-thrDtﬂe----..----..---.-..--.-..--
- 24 49485 RING - retaining, throttle rod «««evvevanvess o
25 KO 235476 BUSHING - governor cross shafts « « s s v s v vonas
26 KOA235256-S KIT - Shaft aSSembly, gOVBI"nDI‘ CrOS8 e s 2 ¢ %+ 2 s u a s,
2n v 34418 BEARING - needle governor shaft s s s s s o oo v s v as
28  KOA237031 GEAR ASSEMBLY - governor « ... R R
29 KO 235125-8 SHAFT - governcr stub s ==« . - trrecr s nnans
30 C 18099 WASHER -~ governor stoppift «» « ¢ v e s s vnson oo
a1 v 34416 PIN ~ governor stop rscrvnennas ta s e e n e
32  KOA 237559 BRACKET - throttle cable ««ss 0., terrrsaen
33 KOA237559 Cmp-r_bracketulc-uuucn...--oo.nl-oinnll
34 KOA238919 BRACKET - choke cable » =« s e e s veveresnonana
35 169. 95 SCREW - #10 x 3/8" NC fillister head « « » » « » “ e
ENGINE MOUNT PLATES
1 c 17717 PLATE -~ engine mount LLH, ««++«. eaests e
2 C 17718 PLATE - englnemount R.H, ¢« - ceeeiincinans
3 C 18793 MOUNT - enging »csvevvncnanss Terratesass
4 D 220988 WASHER ~ BnubbIng « s« e o s v a v s v s s v asavneens
5 151- 538 RIVET = pop 3/16"c v v v v s oy v nvvnensanssnass
8 113~ 219 BOLT - 3/B"x2"NCheX s *conevsnvssveannas
7 192- 21 LOCKWASHER = 3/B" s v v erovancnasonnnsins
8 183~ 56 LOCKWASHER - 3/8" countersunk external tooth . « «
9 164- 60 .

& bl

REQ'D

P

b PO B b b i b b bt ek R bR R peh D\ R bt e e B bR et ek e PO B B B B DO S R S

[
-
L]
o
.
-
" s » & =5 & & B & % & &+ w & n

-
»
.
L 3
»
- [ 3 - - - L) - - L]
- .
B b b B O B M e

June 1980




Y

Wee— -

By

Py

CASE '220.222‘,224 AND 444 COMPACT TRACTORS 31

PULLEY CLUTCH & LINKAGE

O LQ DD s

REF. PART NO, : : DESCRIPTION REQ'D
1 C 19362 LEVER = CIUtCh, + v« = v+ == rsoeanmeinneeunaneranoniy
2 1320 48 PIN - cOtter 1/8" X 3/4" « v vev e oonnnnanesecennnn NN
3 C 18053 ROD - clutch, 220 =+ +-c-vreveenenniananeiiinn. g
4 C 18825  RETAINER - clutchrod «<<-ccsssae-. cireeesiiieee
5 132- 4B  PIN-cotter 1/8" x 1" esesscnancann sheeseaiaiiees g
6 113- 207 BOLT - 3/B"X 1" NCHhEX +*+ ="t cceevcanannannnnnanns 3
7 195- 126 WASHER - spacer (used on models without hydraulic lift) » =« »« 2
8 131- 118 LOCKNUT - 3/8" NC hex +++=+=v-- SrEemssrscssesee 3
9  195- 104 WASHER - 3/8" +eseeccnnncnn. R LRI
10 - 195- 525 WASHER':S/B” L T T 1
11 49885 CLAMP - choke and throttle cable =eeeeoes et nsears 1 )
HYDRAULIC RESERVOIR MOUNTING
C 14240 SUPPORT - reservoir mounting R.H, ««=+reesewnnnn cere 1
C 14241 SUPPORT - reservoir mounting L.H, ==ressrsvcucnss e 1
187- 1251 SCREW - 1/4 x 1-1/4" NC flat head Phillips « =« --eseveucas g
C 14246 BRACKET' - heat exchanger mounting ===+« -« seseeres D
c 14690 CUSHION - reservoir =-+-«-+-vesseuns srrrescsans . 2
113- 118  BOLT - 5/18 %x5/8" NCheX v v s v vnecunsnronsnnnnnann. 4

Printed in U,S,A. December 1974.




- _ . CASE 220,222,224 AND 444 COMPACT TRACTQRS 33

CLUTCH ASSEMBLY (PTO)

REF, PART NO. DESCRIPTION REQ'D
NSS CLUTCH ASSEMBLY - less screen (use C24774) » o s o= o~ ser 1
1 C 15721 SCREEN ~ Brags « = * % v e v et tnmtoannsesceaancnancnaa 1
b C 18907 HUB -~ clutch ** «* e 5 e s ¢ e o nstsamsennsnnseannsenes 1
3 C 15718 PLATE - clutch * ** =22« v s v s oeasnrrsosnsanns feee 1
4 164- 40 BOLT - 5/16" x 3/4" NC flat head socket *=»>scc=sssns 2
5 193- 76 LOCKWASHER - 5/16" countersunk external toothe « * = = » - - 2
6 C 23740 KIT - disc ------------------------------- 1
7 C 15515 WASHER - 30wl I R R R e 6
8 C 15557 WASHER - spacer 050" =+ s+ e vt aaan “ e e aea 5
9 Cc 22671 PULLEY AND DISC ASSEMBLY - clutch * <=+ === s+ 254+ 1
10 C 23245 BEARING - cam and pulley * * = **+*cscsreutnerera.s 3
11 C 15556 WASHER - spacer 010" == -« -« Terere e rrrenee
12  NS§ CAM - clutch(service with (2)C23033 cams and (1)C23506 arm) 2
13. C 16786 SPRING - clutch load * == ===+ e eso e rerensns 2
14 F 59014, RING - retaining =« «* v mr s m st a sttt e i s e see ]
15 C 18908 SPACER - hub > * * ¢ o ¢ 0 a2 t s v a v s 0 s st nnasntenoas 1
186 0O 2815N WASHER - fan 17/32" .......................... 1
17 C 18940 BOLT - 1/2" x 1-3/4" NC hex L.H. threads s »» == ==s s+ 1
18 C 23506 ARM -~ engaging * === «* "« "t ¢ttt msvotancannnnns 1
19 C 16816 FAN - cooling ==-c* -t et errttannnnnnnn.. 1
20 113- 207 BOLT - 3/8"X1"NChex ZP -+ --=«++: serrscanaaan 4
21 192- 21 LOCKEWASHER - 3/8" v o v venecean T S 4
NS&S KIT - clutch stub shaft (includes items 2, 8, 11, 14,
15,16,17,19and C21596) » » v o s e e s s s s v essras creeee 1
3
i
|
I v P .
!
|
I \
{ Printed in U.S. A, , June 1980
J




34

CASE 220,222,224 AND 444 COMPACT

EF. C]?ART NO,

R

1 15089
1 C, 19090
2 C 16170
3 121- 106
4 C 16364
5 C 15183
] C 15184
7 1i1- 1
B 182- 18
9 129~ 17

10 195- 512
11 ¢ 18153
12 C 16362
13 132- 46
14 ¢ 14500
15 111- 109
16 131- 71
17 C 18890
17 C 18150
ig 13- 514
19 192- 20
20 C 14729
20 ¢ 14730
21 192- 23
22 113- 424
23 C 16239

25 C 24137
26  138- 319
27  129- 102
s C 16351
289 353~ 406
30 C 18733
31 131-159

Printed in U,5.A.

24 C 168373

HOOD.FRAME AND GRILLE

DESCRIPTION

SPRING - Jatch < =ccsrvaacotosasrnaan
PIN - roll 3/16" x1-1/4" s+t cceerosnannn
NUT - 5/16" NChex - «===--+eeeveens
HINGE - frame ** =+ s s o0 s 1 a0a 0o s saw
PLUG - hole {mechanical drive models only)
P]'_N'..a_ttachment-oo.o-ocon..-oc--c

TRACTORS 3as

REQ'D

FRAME - main, 220, 222 & 224 + e s v e v e v ennnnnnnn., e 1
FRAME - main, 444 «« =+« I L T I T T ceae 1
TRAY - battery =+ o v -vccemecueennn. C e e m e me e aaana 1
SCREW -~ 5/16" x1/2" Whizlock «-veecesnessovnnavann 4
HOOD AND GRILLE ASSEMBLY « ¢ - st eoseasasananaann 1
SPRING-hoodlatch----------:- ----- I I I R R 1
TATCH -hood * =+ s esenatecnecncansnansnnecanns ]
BOLT - #10 x 1/2" NC round head, square neck » « s+ s «asa v 2
LOCKWASHER - #10 s s+ s s s st esuenaan t*rerarrseneens 3
NUT -#10NChex +sccsecseactetanntsnnosssnanes 2
WASHER - 7/32" zinc plated ++«------ Teersesrrsaeseee 2
CHANNEL - instrument panel liner +=»s=-=cecu.e... LI ICIE R |
ROD-hoodhinge "=+ s« rvseeeensancnaceannnnsens 1
PIN—cgtter]_/B”xg/q_H-----..-----. ......... — 1
SPACER-hOOd ........ L R DI I I R R e 1
BOLT - 1/4" x 1-1/4" NC round head, square neck ***++=-«_ 1
LOCKNUT - 1/4" NC hex *=+=+-- - M IR 1
PAD - foot LLH, =+ - -c--crrvrvrregirenranecaanes ]
PAD ~foot RH, == ~»-scssoearas e E e s s s et e s e amaaen 1
BOLT - 5/16" x T/B8" NC hex ~=+»+s o= fede e 2
LOCKWASHER - 5/16'" = s = s v s ncecee o I I ]
SPACER - rear frame (444) « « + « + T N G -4
SPACER - rear frame (220, 222, and 224) » ++ -« - == -«eo... 2
LOCKWASHER ~ 1/2" =« ==« . |
BOLT - 1/2" x 1" NC hex ==t verrsoocerannsnncmons 4
STRAP - battery hold down * * e s+ s s s s e v e nanan veeees 1
PIN_]_atch ---------------------- P - - . 2
2

2

4

2

1

2

2

LOCKNUT - jam, 1/2" NF e+ vovesuanncaans

June 1980




I e e e
‘ CASE 220,222,224 AND 444 COMPACT TRACTORS 37
SEAT,FENDERS AND TOOL TRAY
REF, PART NO. DESCRIPTION REQ'D
1 C 16408 . SUPPORT - geat, fronte s s v v s s e s il it i s i e 1
2 C 16402 BUPPORT - seat, rear » v e s v s s n s e uvunsananesnnnnees 1
3 113- 241 BOLT - 1/2x2-1/4"NChex (444) e ¢« c s v v v e vnsvennonnna 2
3 113- 427 BOLT - 1/2 x' 3-1/4" NC hex (220, 222 and 224) ~ = = o c e e n 2
4 113~ 424 BOLT -1/2x1"NChex (444) +veveveannus I ) -2
5 192- 23 LOCKWASHER = 1/2" « v e vervmnnonaannscasenns ceee 4
6 C 19417 TRAY =400l s « ¢ o2 e s vnvennnnesoeennanannonns fees o1
1 C 16429 PIN - seat hj_n_ge ................................ 1
8 C 24319 SEAT - {220, 222and 224) «+ s s envernencnnacnssonans 1
8 C 94318 SEAT - (444) s e s 5 s ¢ t s n s s vt o osonsesnrsssonennana 1
9 C 15410 CUSHION ~ TUBDET = * v o s 2 6 ¢ 58 6 8 6 2 a v s s s sovocvesoeene 8
10 195- 2021 WASHER - 5/16 x 1-1/4" OD, zinc plated = ++«--«- .. cenee 4
i1 113- 122 BOLT - 5/16 X 1-1/2" s v e e e vt o ittt it iesnrcnasseas 4
12 C 14534 BUMPER - Seat e s s setesensasocnnnnnsnsnansases 9
13 121- 106 BOLT - 5/16 x 1/2" flange whizlock » « + = = ¢ « s s 2 v v anenaun 14
14 C 17152 HINGE ASSEMBLY - S€at s+« s s st eeanvsvenosrannnnss .1
15 © 16444 FENDER - . L.H, (444)- + e s+ o2 s-au. s emessanssenres 1
15 C 16445 FENDER ~RH_ (444) » ¢ ¢ « s ¢ st s s s nunsnuuccnnnnansna 1
16 ¢ 16446 FENDER -~ 1L.H, (220, 222 and 224) » =+ -2 cecervvnceveces 1
16 ¢ 16447 FENDER ~ R\H. (220, 222 and 224) « ~ =« v e ce s e rnnonsnses 1
17 cC 16393 IEVER - Shiff o+ s s ¢ 4 s s s t s astssnnecnenceccnsssss 1
18 195- 524 WASHER -~ 7/16 X 1-1/4" 0D +ecteeursensnvrnnaineces 1
19 cC 17216 SPRING ~ shift lever « -+« e« v oo et e vt uiinsoennsnannnns 1
20 C 17066 WASHER -~ cupped « * # ¢ = s s s s e s e e ettt i i r st saannns 1
21  131- 178 NUT -1lock 3/B" NC heX -« v s v revrorucncecennsossonns 1
22 C 14728 GRIP - Sh.]_f‘_t lever = * « s s s s s s s s s s s e e s e B anE 1
&
| :
Printed in U.S. A, } June 1930




38

@-\/“@

T

CASE 220,222,224 AND 444 COMPACT TRACTORé 39

:220, 222 AND .224 FRONT AXLE

i

REF. PART NO, . DESCRIPTION - REQ'
1' C 18812 AXLE ~ frOnt": . ‘-_1‘.":' ----------------------------- .
2 T 18771 SPINDLE - lefthand «+«v> s s reecntantianans IR
3 C 18779 SPINDLE - right hand <« === sccereevean. R R RN
4 138- a9 PIN -101] »o+-- S s s savears st Cee e
5 ") 11906 WASHER - thIuSE » * ¢+ % % + 4 4 6 s s e e s a s s ueeoanaonmassns
6 210~ 404 FITTING --1ube + s s s ¢ vttt aousassencacnnsnns “en-
7 C 13106 __ COVER - lube fitting = - - -+ <vsveececeserenann feenan
8 132- 311 PIN - cotter 5/32 X 1-1/4" ¢+ v esssntensnrenscnnncanna
9 C 12975 WASHER - wheel spindles » >+ =+« - 0o cnnninnnn R
10 A 30881 WASHER - wheel Spacers s+ s s e v s s et vaananscas "es
11 1B7- 1046 BOLT ~ 3/8" NC indented hex head « =~ ===« e a-uu.. e
12 ¢© 14334 TIEROD « o o2 000ttt toroeaaasnscinnannsonrnsrnensnas
13 cC 12102 BALL JOINT -~ 1/2" R, H. thread ¢+ +*+=¢casecnscsas RN
14 192- 23 LOCKWASHER - 1/2" zine plated s « « e« o s e s s n o mueee o
15 129- 125 NUT - 1/2" NF hex R H, thread « « s s s s s v 0o s e u s R R
16 ¢ 13605 BALL JOINT - 1/2" L. H. thread +-+rvreesestncsvnnnras
17 129- 325 NUT <'1/2" NF hex L.H. thread + e+ e s s v e v s e i iannas
18 C 18786 ROD - drag link = » - e R LI IR I A R
19 NSS PIN ~ axle pivot (use C22568 and C22278) » ¢+ v e v v e s s e v e vnan
20 218- i7

18813
18784
18782
99
13605
13716
404
13106
311
12975
30881
12 187- 1046
13 C 12102
14 192-, 23
15 129~ .125
16 129- 325

NOQZOQO
?

OO0 =1 O3 b GO DD =
[y
[

oS
v

17 C 16384

18 C 18786

20 219- 17

Printed in U.5.A,

FITTmG - lube LB L B I O R B R N K I I I I R TR N R RN R Y

444 FRONT AXLE

AXLE - front » =" s s v s e v o st s avsvssossnssnnnnens e v
SPINDLE..righthand ------.---.---.-o-----o-o--f
SPINDLE - left hand = s = ="+ 2 e v et s e v s snsnnsrssesnans
PIN - 1Qll = * "« v veeraenrnanansnnsssscnnsnssnasas
BALL JOINT - 1/2" L.H.thread =--«=rcrsrereceauca..
WASHER =thrust ==+ = s = s s 2 s s s s s 6 v 2 a0t n s snssasessas
FITTING = lubg® * = = = = = = =« « s s 202519 o0n rerrse e
COVER = Jube fitting LR R B I R R R R I T R T I R S
PIN - cotter 5/32 x 1-1/4" * oo e s e et maannna
WASHER - wheel Spindle --------------------------
WASHER - wheel BEPACET =" * 4t ceccr st st srcrerran
BOLT - 3/8" NC indented hex head +++ s st s v e o vnnns
BALL JOINT - 1/2" R.H, thread trTTsttrrsrrrarecnn.
LOCKWASHER - 1/2" zinc plated -+ -~ -t acearanscans
. NUT -1/2" NF hex R.H, thread « *« » - AR R
NUT - 1/2" NF hex L.H,thread - e - ¢+ e-csnactacecinnann
.TIEROD vt vssmnnesenannenanttnnanananssnsns )
ROD -drag link =« «cvvvcoemnneenerncacssnnnansas
PIN - axle pivot (use C22568 and C22278) =+ =+ s v s st iasin
FITTING -Iube+ * = = s v v s censas ‘e r e e eaa e m e
R June 1980

— \\—'\ o




40

et

v
'

CASE 220,222,224 AND 444 COMPACT TRACTORS 41

EF. PART NO.
C 16945
C 18014
131- 358

C 18992
C 14200
C 14201
131- 1112
185- 2021
10 192- 20
11 113~ 103

12 C 18711,
13° 113- 206

14 192- 21
15 1935~ 2069
16 C 15096
17 126- 16
18 —€—— 24098
19 219- 404
20 C 12975
21 G 18017

R

1

2

3

4 c 16200
5

6

7

8

9

w

Printed in U.S.A, |

o
-1

STEERING GEAR

DESCRIPTION - ) REQ'D
CAP - steering wheel *+essss0e R tee 1 o
WHEELfsteer'ing,ZZO R R I S LR |
NUT - lock 5/8” .................. * e e s e e asan LI |
SHAFT - Steermg ............................ " 1
SUPPORT -~ steering gear ** -+ +s=ssesanss. sreeeraa.
PIN - pivot = = * ¢ ¢ v v st ettt s st et nnnennninnes 1
WASHER -~ Shim * * "=t ¢ s s s eauua “ e e e s naaa e = enes 4
NUT - ]m 3/4-- ............................. Y 1
WASHER = * = » 5 ¢ 2 ¢ s s c s e 0 st st et s esnostssasaens LI ‘17
LOCKWASHER ~ 5416" zine plated s » " s s s e v s i an s OO |
BOLT - 5/16_” ® 7/8" NChex ***cerecececnnascnnns N |
GEAR - Steering ------------------------- * s naw 1
BOLT - 3/8" X3/A"NChex = ="+ e secacacsnersa ses 4
LOCEKEWASHER - 3/8” ........... tre s s R |
WASHER - 5/3" zinc plated ==c"cs s s 5o eea cee 1
BUSHING - flanged nylon =" ****« et vsscrsorsaasocanss 1
KEY - Woodruff 3/16" x 3/4n .................... “ea 1
TUBE - steering * = **~ssvrencann. ‘e e presssan e 1
FITTING - Iube 45° * * %« s s v s s ¢ s s s a o ccnnrsssanses “ % e . 2
WASHER - 5/B" **rcascerrrecnncannns. Peeeene U |
CLIP - tinnerman (use with C18014 steering wheel) = - =+« ans 2

o/ ¢
e

wh

June 1980

‘ l

B o -
g ¥ & e
i



42 : . - CASE 220.222,224 AND 444 COMPACT TRACTORS 43
? '
BRAKE ASSEMBLY
? REF. PART NO, DESCRIPTION REQ'D
1 C 19250 BAND ~ DraKe « o v o 2 s « o « S eaana S s et Ereser et 1
S - 2 C 13526 PIN - cleviS « s s s 0 0 u cerraanaa vee e creeen srees 1
3 132- 310 PIN - cotter 1/8” b J R R T T I T T T 4
4  131- 1129 LOCKNUT » 7/16" hex NC == ++vvecnsnnn Tereneen sese 1
5 131- 179 LOCKNUT - 3/3” hex NC #+vce s " v e s eamaan L R 2
6 195- 104 WASHER = 3/8" flate s s oo o0 cevnosnnuan " e s esaan +ees B
7 C 19063 ARM - brake * s =t v e et et inrretnersncreansncenen 2
8 C 16064 LINK - DraKe =« c v = e o esonronenansoanansncannsnnss 2
9 132~ 321 PIN - cotter 3/32" X 1" crreeineenniinnnnnnnnananas 6
10 C 19179 LINK -brake =+ c-sassetcaccesas D L ces 1
i 11 C 19251 LINK -brakeband ==+* 8 ceoeoeoes Cecrersans R |
12 141_ 4 PIN - clevis LI T T S, :) -------------------- “-n e 1
13 C 25022 SPRING -return * = v » » s « T 1 )
14 213- 4 CLEVIS "ss4=nxa e rer e anenaa tea s e s e 1
15 C 24097 ROD - brake {220, 222,2nd 224)« s s e n sttt aa ., - 1
16 C 24096 ROD -Dbrake (444) » =« ¢+ = o s sttt e v st asssnnncnmensssn 1
/“ 17 ) C 19183 ARM -brakerod ==="*+s¢ssauas *rr e e tansn .- 1
& 18 138- 319 PIN - roll 3/16" x 1~_1/4rr ................ O R 1
P 19 C 19180 PEDAL - brake assembly = ===+ stenau. AL I I 1
L 20 131- 164 NUT - centerlock jam «<-c=eos--. Te s et e res e 2
- 21 C 16164 TAB - lift control *« -+ === vecvve I LI I I 1
29 C 18147 LEVER =brake IocK * ==+ v e cvenanass T E s e aaess e 1
23 C 16379 SPRING-brake lock =+ ==+ * s s s s« L 1
FRONT AND REAR WHEELS
220
- 222 444 - .
224
v 1 C 24435  WHEEL-rear,5bolt *--*+veesvonnocannaann. 2
2 C 10314 BOLT - rear wheel « <+ +--secetccnncnnnna.. 10
3 c 24433 WHEEL - front * ===« v oo ttianniinneennns 2 2
4 219- 403 FITTING - lulbes ==~ =-vcsesemencncnsnnenan. 2 2
5 Cc 12110 BEARING - wheel, innier + e+ ceevecennccrnnn.s 2 2
7 cC 12370 CAP - plastic, front =+ =scaeeneiinerisann 2 2
8 A 70185 CAP - hub, rear (optional) «»«-ce-v-unes RIS 2
9 C 24438 WHEEL - rear, 6bOlt =+ v "cseneccscaansa. .. 2 -
10 A 30064 BOLT -~ rear Wheel s v o e s s s s v v v e v cneneennnnn 12 .
11 A 70062 CAP -~ hub front wheel (optional) « » =+ 2 e o s e v o cun. 2 2 et

Printed in U.8,A, June 1980

¥




44

T
3
A
i bt
— "
|
|
|
)
»
N \
A
N
‘ \ ‘.\ \

&

MOUNTING POSITION FOR 220, 222 AND 224 TRACTORS.

CASE 220,222,224 AND 444 COMPACT TRACTORS a8

REF, PART NO.
1 C 18809
2 209404
3 C 17281
4 ¢ 1881l
5 164- 42
8 C 17249
7 C 17250
8 13- 614
9  181- 178
10 138- 2054
11 C 15564
12 195- 521
13 C 17067
14 C 14525
1 C 13360
2 192- 23
3 113- 424

Printed in U.8.A,

IMPLEMENT LIFT

1

December 1974

DESCRIPTION REQ'D
DEVER ASSEMBLY - implement lift - « v v s e ostenenennaas 1
FITTING = Iube 45° « s+ v 5 2 v s o0 v e eresn s A |
-SPACER - 1atChh » - v e+ 4 avnacnmenonnseascs shstarvanne &
LIFT =lateh s e e s 0 s s e i s a e, s s e s s naasn T |
‘SCREW - §5/16 x 1-1/4" flat head socket + « s s« s o resersene 2
BRACKET - mounting top =+ - $r e r s e e wevuvasw 1
BRACKET - mounting bottom ¢« e e v v s s s a0 e T esnnnsn 1
BOLT - 3/8x7/8"NCHheX «-scavonsenens cearenenana 4
NUT - lock 3/8" +eeenan S ese e et e chesssearunoa 4
PIN - spirol 5/16 X 1-3/8M ¢ c v ettt et sttt acannnas ess 1
SPRING - lift Ieve; I T R, L R L 1
WASHER - 3/8 X 11/16" QD +vvvrrnucecsscnnnenannnna 2
ROD - lift lever PUSH » » s e s e vt ettt b e e b e e s eses 1
BUTTON - thumb « «» - D T T T 1
DRAWBAR AND TOW HITCH
DREAWBAR + =+ » 2 v v s s s s asetacevsnsnnonosscanses ee 1
LOCKWASHER - 1/2" zinc plated - - s+ s s s oo s e e e neuauans 2
" BOLT - 1/2x 1" NC hexzinc plated »ssvosnnoraoasnssns 2




CASE 220,222,224 AND 444 COMPACT TRACTORS 47
TRANSMISSION AND FINAL DRIVE

REF, PART NQ. DESCRIPTION REQ'D
1 NSS CASE - transmission (use C24843 includes bearings) « <« » ¢ ¢ o « v« - 1
2 ¢ 1213 BEARING - flange +essesseconaasaans teeetieseannn . 2
3 C 16744 BEARING - flangeds « « s+ e s s vosnsnaa cearasaaas ceves 2
4° D 31945 SEAL-axle sssssessessncacannnnse esrecssesenna 3
5 C 13241 BEARING - sleeve = o s ¢ o o= S hseeaesarereans RPRP eeaa 1
6 C 13385 BEARING - sleeve s« » ah e se s et e aens 1
] 7 221- 4 PLUG - filler and drain 1/2" -------------------- cses 2
8 C 13266 SEATL = SHift YO ¢ = » =« = » s s s s s e sacasnscananneseooe ee 1
? ey 9 C 13211 BEARING - roller, input shaft » « s osev et enenn 1
P | 10 ¢ 12723 CAP T Shift rOd s + s = s v = v v s essnsecnnesosnncecess I |
A | ‘11 C 16699  SHAFT - axle, short R.H, (220, 222 & 224) + e e s e o v v .. ceee 1
\ ; 12 C 22638 SHAFT - axle, short R\H, (444) « vt v v st inarinrnansannns 1
i 13 C 16700  SHAFT - axle, long L. H. (220,222 &224) -+ vvvvevrnennnss 1
i 14 C 22637 SHAFT - axle,long L. H, (444)- -+ 2 e s s e e n e u st enees 1
I 15 B 52144 RING - retainer,axle -«-ssoenscettoecnnnasnncnnnns 2
: 16 C 13196 GASKET - transmission COver « « « s « « = = » sesassetiennans 1
I 17, C  1¥97  COVER - transmission »+sesseeteronanennnn teanene 1
i 18 A 50096 BREATHER - {ransmission « = » s s s s a s s c o o 0 n arrasras 1
) 19 192- 19 LOCKWASHER = 1/« + s s+ 00 s veoenonmennnnsannnens 8
{ 20 113-. 1 BOLT -1/4X1/2"NCheX s eeencsnccnnnns ceer 6
| 21 C 12725 FORK - Shift « ¢ o246t ctnnsccsrsocsnsassnsossnnncnas 1
} 22 C 16339 ROD -pgear Shift » s« et ccvesscosostinaanasasnsesnn 1
23 C 14168 ° RING - retaining - ---v-vvreeescacsnnsnnans “a e e 2
24 C 14644 GEAR - cluster input =+« = v s r e s s v s e s ‘A e m s A s aas eeoa 1
25 C 12551 GEAR-high 41 t00th » s s s s v v st esessacnsnnnsnnaas ee 1
26 C 12552 GEAR = JoW 55 to0th » + v e s v o s e 0 s 00 s anususnasana sea 1
27  NSS KIT - diff, case (use C25177 differential assembly): » » ¢ » « « « sseea 1
20%* GEAR - differential pinion (order two of each, items 29 and 30) - 2
30%* GEAR - differential (order two of each, 1tems 29 and 30) ----- 2
31 C 12559 WASHER - pinion thrust « = c =« = s s o s s eenconente sereee 2
32 C 12560 PIN - differential cross s ¢« s v et e st iinci e cnanninnes 1
33 R 17820 PIN - differential cross lock « » ¢« s« 2 v v o a L «a 1
34 28 680 SCREW - 3/8 x 5" NChexcap = +++csascaensnsnnsonas 4
35 131- .1232 NUT-1lock 3/8" NC heX « =s e s e st atacrecnnnaananann 4
= 38 C 12718 WASHER - differential « « + »+ = s« e s st v s ta e s nanennann 2

ﬁ;ﬁ\\:“'&:\\ \\:'i I:!-';'mr". 37 C 14223 WASHER - SPACEL » + =t # t » = s et c s cs e mcstasnotnnnan UAR
Al -t a8 ¢ 25254 GEAR - brale idler{alsouse C25258) o » ¢ st v s v st s v et i aaan 1
S e e 39 C 14222 RING - retainer, brake idler s e v v s s e s st st tsansnsnses 1
—~ 40 C 25258 BRAKE DRUM- (also use C25254) = + » 5 s+ s e s ancsnnconasns 1
41 126- 128 KEY - Woodruff, brake idler « « « v« v e e vt e nenntscnassnn 1
42  138- 319 PIN - rOll 3/16 X 1-1/2"« s e e e s s e no o nacannnnennsnnn 1
43 113- 424 D10 b A I 4
- 44 192 23 LOCK WASHER - 1/27 .. i e et DU 4
* Must be serviced in sets of four uging two C12558 Pinion Gea.rs and two C12557
Differential Gears.

Printed in US.A, June 1980




b
CASE 220,222,224 AND 444 COMPACT TRACTORS . 49
: HYDRAULIC SYSTEM .
+*

-REF. PART NO, DESCRIPTION REQ'D
1 Cc 15335 SUPPORT - pump mountings = « « s r s o s a5 s 0 s 4« cresesane 1
2 113- 207 BOLT - 3/8 x 1" NC hex, support mounting « = « « - » sreesaes 4
3 114- 200  BOLT - 3/8 x 1" NF hex, pump mounting «« « + « + v s s s s a s ‘e 2
4 192- 21 LOCKWASHER - 3/8" zinc plated » +scceoesan.n teceaea B
5 w 5063-5 KEY - square 1/4 x 3/4" (engine shaft) « ... tevesaneras 1
6 C 15726 , COUPLING - purnp (220 & 222) e+ - v vsvsacaeen tacesene 1
6 C 17298 COUPLING - pump (224 & 444) (Repairs page 51) = « « « = » eene 1
7 C 19045 PUMP ~ hydraulic (Repairspage51) + s e s s e s s v v v nonnns ses 1
8 C 17238 FITTING - hydraulic 3/4T x 7/8" "O"RING, pump and valve .. 2
9 218- 5007 "O" RING - 5/8" for C17263 fitting ++ -« » - » teeenana . 2
10 C 16794 TUBE - valve to lower motor port, 220, 222 & 224 + v e« a2 o -1
11 C 16793 TUBE - valve to upper motor port, 220, 222 & 224 « s« s v v 0™ 1
12 C 14195 EXCHANGER - heat »s v oo nwans S asteesaanaa terenwes =1
13 214- 8 CLAMP- hOSE =% v s tesscnsnsacnaasansa teesnaaa 4
14 C 14245. HOSE - rubber 3" =+ ¢ s o 0t o s s s s e nnsancensenaa "e e e e 2
15 C 18580 RESERVOIR - hydraulic gil «««» = R R Terr s 1
i6 C 11529 ~ CAP - reservoir withinserte e+ e+ - s e vc st et inanas - 1
1% C 11545 mSERT - reservoir CAp ** " *ersevassasosns R 1
18 A 70100 STRAP - reservoir mounting + =« v e eresescannann vr 2
19 173- 215 SCREW -~ 1/4 x1-1/4" round head machine» + s e s e e vnuuva. 2
20 129- 504 NUT - square 1/4" NC zinc plated ++-vvcosetacaansnn - 1
21 C 18797 HOSE - hydraulic, pumptovalve »v=«-rsssrsreac.. sees 1
22 218- 5008 "O" RING - 1/2" for 2185066 fitting+ + v+ s s« e v Faen s 1
23 C 19002 TUBE - valve to heat exchanger «« <+ vs s e e veseranonana 1
24 C 16687 . TUBE- valve to lower motor port (444) + v e s s et v s e ennuas 1
25 C 17898 TUBE - valve to upper motor port (444)« « « v e s v e e s s s u s as 1
26 218- 5107 FITTING - motor port, 90° elbow "O" ring =+ v s s e v s e v unse 2
27 218~ 5007 "O'" RING - 5/8" for 218-5107 fitting . » » » o+ s e » s s s weee 2
28 NSS VALVE - hydraulic control, single spool (220, 222 & 442) _

(Repairs page 53)(Order C21495 valve)r = » e v s e v s s s aa. 1
29 NSS' VALVE - hydraulic control, two spool (all models with '

hydraulic lift) (Repairs page 53) (Order C21436 valve)s « « « » 1
30 171- 247 SCREW - 5/16 x 1~1/4" NC flat head machine =« =secessa-vs 2
31 131- 351 NUT - lock 5/16" NC hex s+ cvscocnoavaasaas R 2
32 218 5082 FITTING - hydraulic valve 5/8T x 7/8" "O" RING « + « s s » ene 3
33 218~ 5007 "O" RING - 5/8" for 2185062 -« « c s s v s acunnnnns ses 2
34 A 30095 SEAL - motor to transmission case ++ssaeaaean. cerees 1
35 C 16697 MOTOR - hydraulic, 220, 222 & 224 (Repairs page 55) = cess- 1
35 C 14655 | MOTOR - hydraulic, 444 (Repairs page 55)« » e o s a e s o sas e 1
36 1686- 86 = SCREW - 1/2"x1-1/4 "NC flanged 12 pt. « s aseseasnn ces 4
37 C 14619 HOSE = riibber 4"e s c e s s assannnnrees s sereabteanana 1
38 C 19253 HOSE = Tubber + s+ s ssaavnnns e s s esssansnaanan 1
39 214- 14 CLAMP - hOS€ * >« s ssownes e e s esasassanarananss 1

N

Printed in U.S.A, ’ , ' June 1980




CASE 220,222,224 AND 44,4 COMPACT TRACTORS 51

SPEED CONTROL

[

REF. PART NO.

DESCRIPTION o ; REQ'D
1 A 37247 KNOB - speed control =+« « « - bt esareseeeennaa cenaan 1
2 C 12093 BUSHING = level =« » a2 c s s ssasuwosve R esns 1
3 c 18857 LEVER - speed control « + = ==« 2 -0 s R 1
4 C 17612 SPRING - compressions » s« s 2 a0 R AR R 1
5 C 21518 WASHER - oilite « =+« + “ersas ‘e eeman et ese e e e e 1
6 C 18742 ROD -~ control s+« s+« R R R T s s ]
7 128- 122 NUT - 5/16" NF hex, zinc plated»« « e+ ¢ s s e e trserevenes 2
8 C 19025 JOINT -ball rrvevese e s s e s e s aann Pecaee T |
9 195~ 521 WASHER - 5/16" »» ¢+ “ e en e s raesesan t e s e cve e 1
10 132- 320 PIN -~ cotter 3/32" x 3/4" -------------- “r L N 1

‘v
HYDRAULIC PUMP AND COUPLING

1 C 19045 PUMP - hydraulic ............................... 1
2 F 53109 PIN-doweg]l *“=-"*ss ot enuacscssansssnnsennas e 2
3 C 19113 COVER - back assembly » == = *«cs v -eracnes seencene ]
4 C 15731 GEAR ASSEMBLY - driven * ++--=e-ssroreccacacnns 1
5 C , 15732 rrOn R]:N’G " s -‘ ---------------------------- -..‘ - 2
6 C 15733 BODY - Pump * -ttt ets e R A A 1
7 C 15734 COVER -front =---~*sscerecrvrrrcevrrncncseane |
8 C 15735 SEAL -rotary += <" =srereccnnsresssrsvecanns s 1
9 C 19114 GEAR ASSEMBLY - drive » « + + « - R S A B 1
10 C 15737- PLATE = Wear ¢ * ¢ * 2 s+ s e s ss s 12 ‘R R 1
11 C 15738 SHIELID ~heats«**cas vt secascsnanssrsncse Creranena 1
12 ¢ 15739 GASKET *++revcsconcncerscsrsasnsess YNerrrens 1
13 C 15740 SEAL»+2s2sceervcsasanossssassnnssss e 1
14 13- 540 BOLT *arcseacescerecsssusonsnssanaoa s aras e 4
15 C 19207 KEY - 1/8" Sq, X 3/4" ++vevnvrssnvensoa e 1
16 C 15726  COUPLING - pump (220 & 222) e =+ s s ecsemrsscoecnanns 1
16 C 17298 COUPLING - pump (444 & 224) » s e = s nseesssassscensns 1
17 NSS§ HUB - {orderitem I6) s+ st o acecantsaenereneranes 1
18 N&S HUB - (order item 16) .......................... 1
19 A 70112 SPIDER - (for C15726 coupling) =+ = -« - Cresameseianss 1
18 cC 15036 SPIDER - (for C17298 coupling) = = s+ v evs e rancccacnas 1
20 83- 55 SCREW - set*5/16 x 5/16" NC socket head + s =+ + s o= >0 2
21 A 50973 WASHER * s+ v *** 94 v 1 s caasansrsnpsrnsessanvasnsnsss 4

PRan /

Printed in U.S.A, June 1980




. ) 4 “\
52 . ) CASE 220,222,224 AND 444 COMPACT TRACTORS 53
HYDRAULIC CONTROL VALVE € 18713 (TWO SPOOL)
REF. PART NO, DESCRIPTION . REQ'D
NSS VALVE - control, twd®spool (All models with hydraulic lift)

. . (Order C21496 valve) (repairs page 53B)« = » « ¢ s s s v es 1

1 A 60273 RING-retaining s s s s e e aevnssmssvrococnrnse vaseel
2 NSS ¥ SPOOL - motor (Order C21496 valve) = = » = - R 1.

3 NSSs SPOCL = float (Order C21496 valve) «=» 29 vecen- seeees 1

4 A 7982 SEAL - SpOO]. ......................... PRI 4.

5 NSS . BODY - valve (Order C21496 valve) ««« O I R I 1

6 211- 9 BALL -~ steel 5/16" s+ e o s 00 0o s s e s b a s aae e et

7 C " 17432 SPRING -Telief= » v+ » s s s s s s o e s s s aacecnnacsenas eene?

8 C 17433 SCREW - relief adjust » e+« ces o e aeaa. +eesa sreess?

9 C 17435 GASKET - relief'adjust cap = e ¢ v s e e mn e v cuns e sas 2

10 129- 531 CAP - adjust screw «ceceeecrcnnn I T I AP 2

11 C 17439 DETENT - Spo0l » s ¢ s ¢ s s 00 ennosnnanennsancnones 1

12 . C 13200 SPACER ~ cdetent » « o « s = s 6 s s e avavoroneoansancenees 1

13 C 17441 SPRING -detent returni- » » + s s s st e s s s s v s s annaannnss 1

14 C . 17440 WASHER -~ TELUPTL o o » o v 2 0 56 ¢ 5 2 6 6 6 6 2 00oa6assassmsecoe 1

15 C 17445 : SPRING - relief, ta_pered .......................... 1

16 211- 7 BALL - steel 1/4" ------------------------------ 3

17 C 17438 _COVER -detent. = +sssaesscscnnsnscans Ry 1

i8 C - 17443 SCREW —detent « =+ 2 5 6 ¢ 5 5 ¢ s s » 2 00 8 8 ¢ 8 6 8 686 22easse 2

19 [ 17444 SPRING - detent » =6 « = = = e re anmEnsas e e . 2

20 189- 114 SCREW =~ COVEY = v = v oo s s anranasasstassnsnssensasasas 2

21  221- 841 PLUG - pipE = e *+sr st sersroscsanssssoaasnnsonnsss 1
HYDRAULIC CONTROL VALVE C18712 ( SINGLE SPOOL )

N3S§ VALVE - control, single spool

{(Order C21495 valve) {repairs page 53B) « » =+« « s = » s 1
1 A 80273 RING ~ retaining « « =« ==+ «cssnvsasasnancannnnsenan 2
2 NSS SPOOL - (Order C21495 valve) e + e s e v s et v snrtsseonsnn 1
3 A 7082 SEAL - SPO0L ¢« 2 seve sttt * e s e e ea s s 2
4 NSS BODY - valve (Order C21495 valve)- + « - =~ »« R 1
5 211- g BALL - steel 5/16" - - -+ - - e eerrrenriaana 1
6 C 17432 SPRING - relief « o = ¢ = s = = s Y?\ AL I R R s ]
7 C 17433 SCREW - relief adjust =»=csce s e aniianccaaainnn 1
8 C 17435 GASKET - relief adjust cap -+« cs et van. srr e naaana 1
9 129~ 531 CAP -adjust SCTeW » v v+ st s s st e nattmnnn s nnnsn -1
10 221~ 841 PLUG = 1/4M e s s et e et i it bt s v aasecannraaaa 3
11 221- 843 o . - . 2
Printed in U,S,A, July, 1875




C
1 A
2 NS5
3 NsS
4 A
5 NS8
i} 211~
7 C
8 c
9 C
16 128-
11 C
12 C
13 C
14 C
15 C
16 211~
17 C
18 C
15 C
20 169-
21 221-
22 C
23 ¢
24 C
25 C

c

C

C

21496
60273

i

7982

g

. 21507

17433
17435
531

17439

13200
18850
17440
21505
7
17438
17443
17444
114
841
21506
21509
21508

-21510

21504
21511
18851

VALVE - control, tWo Spool . ..... e ans .

538 ?J
CASE 220,222,224 AND 444 COMPACT TRACTORS |
"HYDRAULIC CONTROL VALVE (Two Spool)

(FOR REPLACEMENT OF cigma HYDRAUL!C—VALVE)
REF, PART NO,

DESCRIPTION

RING - retaining
SPOOL - motor (Order C21496) & v v v oo nnceanoones
SPOOL ~ float (Order C21496) « v v e v v s aeessns s e e
BEAL ~ SP00] 4 ittt i e e rri e a o nannne
BODY - valve (Order C21496)
BALL »~ steel 5/18" + v v i in e evennasnas
SPRING -r2lief v verevennnoronnosaa .
SCREW - relief adjust +veeevenconss
GASKET -~ relief adjust cap

CAP - adjust serew

"DETENT = SPOOL « « = 6 2 o'a s o et o v onoeonnnnennn ve

1
2
1
"1
4
1
1
2
1
1
T2
1
SPACER - detent 1
SPRING - detent return . .. v v veneonons t e s 1
WASHER = TetuIll & e e v e vwewasn s e s s a s eaeseen . 1
SPRING - relief 1
BALL - steel 1/4" 3
COVER - detent 1
SCREW - detent v v vt vt v e s eenossnncenasoness 2
SPRING - detent 2
SCREW - cover 2
PLUG - pipe v o it i e ittt ittt e s e reannasenal 1
RETAINER -~ Dall 58L& vt i s v venvsannosnnnnsese 1
SCREW - adjust, relief ... .. ocvnreeevansnensons 1
GASKET - adjust cap + .. .... 0., treemereatean e 1
CAP - adjuSt SCTeW v v v vvencnosencnnan e ammeew 1
1

1

1

----------------------------

-----------------------------

KIT - relief (includes items 8, 7, 22, 23, 24 and 25) ....... .
KIT - relief (includes items 8, 9, 10, 15and 16) ... vvu...
KIT - detent (includes items 11, 12, 13, 14, 16, 17, 18, 19 and 20)

HYDRAULIC CONTROL VALVE (Single Spool)
(FOR REPLACEMENT OF C18712 HYDRAULIC VALVE)

NSS
1 A 60273
2 NSS
3 A 7982
4 . NsS
5  211- 9
6 C 21507
7 C 21509
8 C 21508
9 ¢ 21510
10 221- 841
i1" ¢ *z1506
C 2504

Printed in U.S. A,

VALVE - control, single spool{use C21496) . v v s v s ousrs P |
RING - retaining wonesivivereoscana Nadarcsnana 2
SPOOL - Order C21495 valve . v ve v eesucacssasnas 1
SEAL - spool reens st st as s s 2
BODY - valve (Order C21495) v v e vvanwe Csreesrsens 1
BALL - steel 5/16" ......... peeretareenaraeas 1
SPRING ~ relief &« .. .vveeaas ._‘1_";;.,,,,.'. s tssensennaa 1
SCREW - relief adjust ....... ;. ..., R 1
GASKET - relief adjust cap e sws v s s e s . 1
CAP - adjuSt SCTEW - v v i e e e tansascaassasnceneas 1
PLUG = 1/4" i ee ettt ennnnsnnnsnnnenss eeee 1

- RETAINER -ballseat ..t i ieuicessonnaseoresns 1
* KIT ~ relief (includes items 5,6, 7, 8, 9and 12} «easseoae 1
/
. -~
H ‘E‘L . .-5
‘w B

June 1980




CASE 220,222,224 AND 444 COMPACT TRACTORS 55

HYDRAULIC DRIVE MOTOR -

REF, PART NO.” DESCRIPTION REQ'D
C 16697 MOTOR - hydraulic, 220, 222 & 224 «+ s caveeve *tssenncns 1
C 14655 MOTOR - hydraulic, 444 « « « e e e v v e 0 n fatecerernnocnnas i
1 .C .16516 RING - retaining «+ v vt eevevacnrsnennnnnnans sereal
2 NSS SPACER ~ (See kit below) « + 0+ S et e senaanananee —
3 NSS SEAL - 0il (See kit Delow) +eovevenraaannn creeeeansl
4 C 14827 * HOUSING ASSEMBLY ¢« v0oaaceaa s heese s seoaasnl
5 C 14837 © ENDCAP vt s vt aeencnunscncaes c e et maees e eee e 1
6 NSs SEAL - (Seekitbelow) .uouvueecevc.. s e s s s s e aeeanne 2’
7 C 14828 SHAFT - coupling « + =« ve s oavun R R 1
8 NSS DRIVE LINK - 220, 222 & 224 (use D59699 and D728563) - « 4 <« - 1
8 C 14829 DRIVE LINK - 444 .............................. 1
9 C 14830 PLATE = WEAr ¢ » ¢ ¢+ 8 ¢ s a s aatro st vavessssensaneneoe 1
10 C 18110 ROTOR ASSEMBLY - 220, 222 L S 1
. 10 C 14831 ROTOR ASSEMBLY - 444 ........ Feeamas e anaea eeal
11 C 24731 PIATE «manifold + « ¢ ¢ « s s s s o s s s s v nnwsesesaea e aaaa 1
12  NSS§ MANIFOLD - (use D59700 and C24731) v e s'e e v e s v s e s » o e sl
13 C 14834 - COMMUTATOR ANDRINGSET ¢ - -« vt esarsvsrrasaaanaa 1
14 Nss RING - sealing (See kit below) « - - - - + « e eeiereeaaaa. 1
15 C© 18082 ° SLEEVE ~ 220,222 & 224 « v o v ovennennnnnanonnnanss 1
15 C 148386 SLEEVE ~ 444 «ao-ss.. e a e et v e eene s ensaann. 1
16  28- 662 BOLT - 3/8" x 3-7/8'" NF hex, 220, 222 & 224- + = .= e v 0 s v n . 7
16 C 14838 BOLT - 3/8"x4-3/8" NF hex, 444 + v+ = v e v sacaronccnans 7
17 NSS WASHER - back up, 010" @ e e e e e Pt e s a e s e st haeanea 1
C 19037 KIT - "O" Ting and SEal v e s eosesstroarannnneoncnnens 1
NSS RING - sealing -+ ++« - " h s e Bt s st s e st ar e 1
NSS SEAL - dirt {not used - throw-away item) ++ +»««+ - e v euve s 1
NSS “ BEAL ¢4 v v v conaseossceesnsanacsesrssresneenne 2
NSS SEAL - cvvrnesnncnencnnennenn, reear et 1
NSS RING - Tetaining =« + ¢ v e e e e e v st e it un v e e nsnas PR |
NSS SPACER ~ SE81 1% ¢ ¢ ¢ ¢ o ¢ ¢ e s aeonnsocencseecaaoness 1
NSS WASHER - backup, 010" e e cn v e iiieon i canean 1
b = ‘
"
[ -
I' E]
N
.
.I I
: ~-
l - °
L~
- ~ 5= " e
T ' # ¢ P b -
' Printed in U.S.A, . - - June 1980 -
¢ \ * /I"'_ ' r .
Eo ; ) ¢




w0

i

56

#

7

CASE 220,222,224 AND 444 COMPACT TRACTORS

C16852 STARTER-GENERATOR
{Drder ATD202 Starter)

)

=N

7

2N

REF. PART NO. DESCRIPTION ‘

1 R 15106 BOLT -through =+ «v v estaoenceccnnnnanas seeanse
2 A 43494 FRAME ASSEMBLY ~ commutator end =+ = **scssanssvnos
3 192~ 20 LOCKWASHER - 5/16" *rees e vunnesaann St et aaes
4 A 40702 KIT - stud (Includes items 16, 18 and 19)~+ =« » IR
5 A 72039 HOLDER KIT -~ ground brush> »* s+ v s e oc s e, sresaa
8 A 72040 HOLDER KIT - insulatedbrush » <+ esssencueacncns.n.
7 A 72038 BRUSH ASSEMBLY <ssssssaseranscna P
8 R 15090 ARM - brush pressure =« =+« e ss e sarErseaaearases
9 R 16161 SPRING -~ DBIrUSh Armm = + * * * =+ = s » = s = s s s 8 s » IR
10 A 72042 COIL ASSEMBLY - field R,H, =««=+ss+: S IO TIPS
11 A 72048 STUD - armature terminal = = - = = === = s s s s s sass 002 as
12 R 16147 BUSHING - insulated, armature stud = -+ -+ » R
13 A 41927 "WASHER - armatu‘r'e"‘s’fﬁa ------------ TR EEEE e
14 129- - 18 NUT - terminal stud 12-24 hex =+ e+ s ¢ o s s v n oan IO
15 192- 17 LOCKWASHER - terminal stud #12 + =<+« R N
16 R 16148 WASHER - insulated, field stud (Order A40702) + s s 2 snesusn
17 A 72043 COIL ASSEMBLY - field LLH, "=+« cr - ctesvsnonnnans
18 NSS STUD - field terminal (Order A40702) *=*sscsrenrsane
19 R 15077 BUSHING - insulated, field stud (Order A40702) «+»+sss s v se
20 A 25447 INSULATOR - field coil =« sc v v v s v I .
21 A 40736 SHOE -pole» === =+- v S et e s e s r e
22 A 40736 SHOE —pole s *rsrvesesesnnas s+ rau s s e s s s ar e e n v
23 A 43495 ABMATURE » * » =« ¢ s s v 20 vemecnnncsansess crevu e
24 126- " 111 KEY - Woodruff, armature =+~ =-«++ - - R L
25 A 42127 SCREW - pale -------------------- ) i
26 NSS BODY - starter, generator (Order C16852) <« -s-=cs-ee0nn
27 A 41959 SCREW -~ 10-32 x1/2" round head « « » = « + « vrrresasr s
29 A 44433 RETAINER ASSEMBLY - bearing (Includes Refs, 37 and 38) « - ~
30 R 16170 GASKET - bearing retainer +cc v e veo s cn s vrsonnnenns
31 A 43356 BEARING - ball, drive end » =+ =+ s c s e ntnnsscsenns .
32 A 72046 FRAME ASSEMBLY - drive end ===+« + .
33 A 72047 SPACER - pulley: ¢ = s+ setmetanancnmaiireantaanans
34 C 14344 PULLEY - starter, generator drive === -=-rsceearsacans
35 192- 116 LOCKWASHER - 11/16" plated =+ ++csssceesearsscnns
36 A 255486 NUT - armature shaft, drive end ==« ==s«s-creeeaanes .
37 NSs - RETAINER - grease {(Order AT2050)- # = =+ v oo smvcecrans
38 NSS SEAL - felt (order AT2050) == = = = e s o s v v o cereneeys e e e s

Printed in U.S.A. December 1874




CASE 220,222,224 AND 444 COMPACT TRACTORS .- 59

A70202 STARTER-GENERATOR

REF. PART NO, DESCRIPTION REQ'D
¢ 1 R. 15106 . BOLT - through (Includes washer) s « + = v« = v s o e v ccnnnaras 2
2 A 72104 FRAME ASSEMBLY - commutator end e s == s oo s s ceveenaea 1
3 34 15087 RING - bearing retainer = «» e« .. e erre s e .1
4 A 25461 BEARING - commutator end ball e e s s o s v s ceveenvnone LI |
5 A 72039 HOLDER KIT - ground brugh -+ -cseeesan e R 1
6 A 72040 HOLDER KIT - insulated brush « =« + s« s s + 2 « R L 1
7 A 72038 BRUSH ASSEMBLY - + « ¢ a st e s s e rsasosanossonsnnssns 2
8 R 15090 ARM - brush preSSure s+ s s s aseeeensoasssnsanscnes 2
i 9 R 16161 SPRING -DruSh AT » + = o s o v n s s s v s s ceonseccanasnsss 9
! 10 A 72042 COIL ASSEMBLY - field RH, - - - s+ 2 csecensnrennannns i
11 A 72048 STUD - armature terminal « -+ s e eceeaanana.. srase 1
i2 R 16147 BUSHING - insulated, armature stud s+ cscecmrnnaesans 1
13 A 41927 WASHER - armature stud - - ss s s s st et eucsranesanaa 2
14  129- i8 NUT - terminal stud 12-24d hex - s=ss e cttaninnn., 4
15  192- 17 LOCKWASHER - terminal stud #12 -+ seseescveneaac... s 4
16 R 16148 WASHER - insulated, field stud ~===*cs+ecsseea.n resens 1
17 A 72043 COIL ASSEMBLY ~ field L.H, »scvvveceva-nnn. seescann. 1
18 NS5 STUD - field terminal {See Ref, 40) = » e+ s s s a e 1
19 R 15077 BUSHING - insulated, field stud (Order A40702) » >+« s v c v v v v s 1
20 A 25447 INSULATOR - field COile » = =+ ===essosooasncananccass 2
21 A 40726 SHOE - pole, plain =+ e« s v e v e v et s et o et e i -
22 A 40736  SHOE - pole, noticed =+« --vevessoasssoacconnannnnns 1
23 A 72041 ARMATURE « * % =+ ¢ ¢ s s s v 5 8 88 ¢85 286aaatsansnssansoes i
24 126- 111 KEY - Woodruff, armature - «-----sesrssecern i 1
25 74~ 810 SCREW - pOle »* = sc v st itmennnnranrsssnrstacacnans 2
26 N8SS BODY - starter, generator (Order AT0202) + » + + e s e cnenness 1
27 173~ 237  SCREW-10-32X1/2"rd. hd,s-reseescassans e 3
28  192- 18 LOCKWASHER - 3/16" plated »e s essseoecassssruaannnn 3
29 A 44433 RETAINER ASSEMBLY - bearing (Includes Ref. 37 and 28) - -.- 1
30 R 16170 GASKET - bearing retainer s eesascccaaaniciiunnn.. LI |
31 A 43356  BEARING - ball, drive end ««»» S |
32 A 72046 FRAME ASSEMBLY -driveend = v e s e ccenes e cnannns 1
33 A 72047 SPACER = pulley * =+ " v e cossacstaacansacscnnnnenas 1
34 C 14344 PULLEY - starter, generator drives sesecansasaanno.. IR |
35 192- 26 LOCKWASHER - 11/16" plated « « » = = =« « o= = « feeaneeaaas 1
36 A 25546 NUT - armature shaft, driveend «-«ccvee v I |
37 NSS RETAINER - grease {Order AT2050) «eeceer oo anannnnn 1
38 NSS SEAL - felt (Order AT2050) + e e s esaeneneunoacninnanns 1
39 NSS SPACER - armature shaff, inner -+ « =« s s e s -t s s s vcnsenn 1
" 40 A 40702  KIT - stud (Includes items 16, 18 and 18) « »+ e v v s vooasreens 1

Printed in U.S.A, ' June 1980




- CASE 220,222,224 AND 444 COMPACT TRACTORS 81
60 .
% ‘ ELECTRICAL SYSTEM R
REF, PART NO. DESCRIPTION REQ'D
1 C 19120 HARNESS »~ wire ==+ s s «v R R R T )
2 C 17187 WIRE - ignition switch to solenoid (yellow 8') o s s ecemveessn 1
3 C 14565 CABLE - battery to solenoid (red 10-1/2") ==+ *sssnnsnans e 1.
4 C 14566 CABLE - battery to ground (black 12"} * ¢ - === =rsessocenss g
5 C 21993 SWITCH-neutralsafety--....----......-_‘--...--.--1
6 C 14553 SOLENOID - starts > =+ =a««+ R ]
7 C 24221  REGULATOR - voltage, 12vOlt »++ v svssvnrnssonsrannan]
8 NSS STARTER - generator 12 V, (Repairs page 57) Delco No, 1101875 1
8 A 70202 _STARTER - generator 12 V, (Repairs page 59) Delco N . 1101970 1
9, C 14537 CONNECTOR-headlamp---------------------------1
10 C 17186 LAMP ASSEMBLY - warning, generator indicators > ==+« -« » 1
B 50213 BULB - generator indicator (red) =~+=--srsssanesesnsq
11 ¢ 22571 HEADLAMP ASSEMBLY - 12 volt (Repairs page 63) + s+ s s+ asa 3
12 C 18197 BATTERY - 12 vOlts e assvoans B e naeanesitaeireiin]
13 KO 231281 COIL - ignition 12 volt e * == s+ s see s annsornnnnnsnnan |
14 KO 232535 COVER - breaker contacts » »+ - - -~ « I NN |
15 C 17275 WIRE - regulator ground to solenoid (white 7") * == v s aeranas 1
16 € 24301  SPARK PLUG - (includes gasKet ) » -« =+-«vevosoansennna]
17 A 27251 GASKET_sparkplug ------ L T I I I R |
18 vV 34433 CABLE - high tension = «-- -« M R L LI IR |
19 KO 230722 ° CONDENSER -+t ¢ e avaueaa P Tee s aaan ]
20 C 18115  SWITCH - PTO safety * ++ -+« - e LI I
21 C 19055 WIRE - solencid to PTO safety switch (black 17"} s = *+=cvstas ]
22 223- 20 FUSE - 20 amp. (used in C19120 harness) » ===+ s e=ssoosuas |
23 NSS SWITCH - ignition (includes key) (use C23839) -+ -+ - IR |
¢ 24 ¢ 17763 KRY - ignition {for C17796 swifch) « » === s+ sscns oo R
1

TAIL LAMP

1 NSS LAMP ASSEMBLY - flood and tail (use D70115) *=++vseossss
2 B 50255 MOLDING - lamp retaining = » » =+ = s o v v oo annn. A |
3 10934 SCREW - molding *+----- B NN |
4 A 40855 LAMP - sealed UNIt = = ¢« « o« s+ s o« A e e R I R |
5 B 50223 BUEB - red 15 C.P. 12 volt ** st mvsascannnn rrrere ]
-6 B 50273 WIRE - switch * -+ +*= »=« B I
T 173- 73 SCREW - wire ===+ ne-na. Trrrrsrteca e P
8 193- 4 WASHER - 1/4" lock * ¢ # s s v 20 v v 0 rrrr e e e ena G
8 NSS SWITCH - {order A43182 Kit)> + - -~ -+ - AL L |
10 NSS KNOB -~ switch ¢+ o s oo s s e v mveaas R I |
11 A 39888 NUT - switell » =« * « # 6 2 2o e s nmroees I |
12 10927 SPRING - terminal « » ¢ » =« v = s Tt e et e e e SR |
13 NSs | BODY #+voeoaaauas feetr ettt e aaens e
14 B 50293 TERMINAL - Wire == rcevcrrescttecotsennccennns ]
15 129- 105 NUT - 1/2"NChex =~----- O R I R |
16 192- 23 WASHER - 1/2" lock =« +» s vt e seeucnnncans T |
17 10923 WASHER - bearing -+~ T
18 113- 209 BOLT - 3/8 x 1-1/2" NC hex, zinc plated =« s s == - el
19 192- 21, LOCKWASHER - 3/8'" zinc plated «++-- - - R I ICIIC I |
20 129- 103 NUT - 3/8" NC hex, zinc plated e+« -sssnvssnos rerereeae ]
21 A 34046 BRACKET-mounti.ng,taillamp----------------------1
A 43182 KIT - switch (includes items 9, Knob), . . . v oo v e o v e vewsnasl

»

Printed in U.S.A. June 1980




CASE’' 220,222,224 AND 444 COMPACT TRACTORS

ELECTRICAL SYSTEM HARDWARE
REF, PART NO. DESCRIPTION REQ'
1 C 14060 NUT - bacKk up 3/4" o ot e v esonnnunnnsceocsaness S s
2 _ C 17921 NUT - escutcheon 3/4" «......... cee s e
3 C 10836 NUT - speed type "U" - e cer e rnrnerscannnceens caaaa.
4 187- 485 SCREW - #10 x 5/8" Self-Tapping Hex, Zinc Plated « « -~ « « « « » 4
5 131- 629 NUT - specd type UM v v oo e ot v s vonnsonnansceneenas 4
6 187- 1047 SCREW - #8 x 1/2" Self-Tapping round head, Phillips =« « » » » 4
C 22571 HEADLAMP ASSEMBLY +«+ ¢t aennssss L
7 NS8 RECEPTACLE - headlamp {Order C22571) = s o s s v o vre v v s+
8 C 41264 BULRB - headlamp =« v » s s et cneeecnnrsnsnraneenns
9 C - 14304 GABKET - headlamp «+c+-rcssssasnae. S e s e
10 - C 22573 LENS - headlamp - - - - - i iecereeaa. ceeeen
11 ~113- 103  BOLT - 5/16 x 1" NC hex, zinc plated - ==+ sse s e
12 182- 20 LOCKWASHER - 5/16" zinc plated »»c+essnvevscas tesaaa
13 195~ 520 WASHER - 5/]_6" p]aj_n, zinec plated » s ccc e e e ennaa Sesena
14 129~ 102 NUT - 5/16:,‘ NC hex, zinc plated -+ e, e naua Cenaes
19  111- 202 BOLT - 5/16 x 3/4" NC, round head, square neck -« s=+ -+«
16  111- 108 BOLT -~ 1/4 x 3/4" NC, round head, square neck - - - « « che e
17 120- 101 NUT -1/4"NCheX v vr-rocsnncccnnnecneans NN
18 113- 102 BOLT - 5/16 x 3/4" NC hex, zinc plated s scneceovanena
19 193- 70 LOCKWASHER - #10 external t0oth =+« +ccenannvenanoos
20  120- 122 NUT -5/16" NFHEX =+vccvovnanoonnn h s reresesenes
21 C 14599 BRACKET - starter generator adjust e +ss v aencnesnaesas
22 120~ 27 NUT - #1ONF HEX * ¢ v ¢ ¢ ¢ 6 c s 0 s 6 v 00t s usucoconnosaess
23 192- 18 LOCKWASHER - #10 « v - s setunnactennannneas ves e
24 169- 131 SCREW - #8 x 5/16" NC fillister head » » » = ¢ e e v e v v o v s nves
25 22- 58 BOLT - 5/18 x1/2" NC hex, selftap ¢ v e e a e cn st nns
26 187- 1844 SCREW - #10 UNFX 1-1/2" self fapr esccea e r i v ecncenvses-
27 C 18788 SUPPORT - starter generator * -+ -+ +«» SRR s
- 28 13- 612 BOLT-3/BX3/4” NC hex ...... .............. ver e
29 192- 21 LOCKWASHER - 3/81| R R R e e .
30 cC 18999 SUPPORT - starter generator adjust <=+« e ttresaa.
31 111~ 131 BOLT - 1/4 x 1-1/8" NC round head, square neck * * ==+« = »
32 193- 57 LOCKWASHER - 1/4" external tooth == == >« =seecnuaeuan
33 129~ 101 NUT - 1/4" NC hex ******c e e vasoonmsannssuesnessssn
24 C 17546 GROMMET - wire * R I I I I I R AP AT
35 182- 523 SCREW - #10 x 7/8" binder head = =**** =+« AR
36 C 19254 WASHER - nylon 13/64" ....... ¢+ s m s e s wueaa ‘e & m A s eamea
" 3'? 129 7 NUT - #10_32 BQUArE **** T Tresascsscananran e e s
38 195~ 513 WASHER - I T S
39 C 19246 HOLDER - strip switch * == "¢ ssrcccnoitscaanan Lo
BREAKER CONTACTS
1 KOA231533 LEAD - breaker contact (Includes grommet)® « » =+ =« =+
2 KO 220297 GROMMET - contact lead ==+« <+ AR R emeas
3 173- 210 SCREW - #10 x 3/8" round head, zinc plated= == =*+vs+++ -+
4 192~ 18 LOCKWASHER - 3/16" zinc plated =+ -+t v
] KO 232535 COVER - breaker contact * 5+ **+2scccerasrans freesen
6 KO 220174_ GASKET = COVED ® %% %" "% =% 5.8t 008000ssean * e s
7 187- 408 SCREW - #6 x 3/8" Self-Tapping * - -**-ccsveveoocn
8 173- 224 SCREW - #8 x 1/4" NC round head *-~-*"-+~- Pt
9 193- 5 LOCKWASHER - #B internal tooth ****** ccscaancas’an
10 C 24135 POINT SET - breaker contact assembly = ****sssesecresns
11 NSS. BRACKET - breaker contact (order item 10} = »+ ==+« rerene
12 v 34831 = ROD - breaker contact pugsh = * - -=++-ecenccss rvesens
13 KO 275182 cmp - WIFE """ " %% s s st s c e s s snrancsanrrae R

Printed in U.S, A, ]  June 1980

83




S84

J FTFTyy
;’ Acaurion ;

BEFORE LEAVIME OFERATOR'S POBTRON
SHIFT TRANSMABKON TQO NEUTRAL

SET PARKING ODRAKE
DISENCGAQE ATTACHMENT CLUTCH @

SHUT OFFENGINE
REMOYE {ONFTION KEY
WAIT FOR ALL MOYEMENY YO BTOM

: ON
B e e @
DISTANCE AWAY FROM MACHINE =
TV IS & [ ,
’ |
ATTACHMENT
ORIve
OFF
|1 camw gz
{ ﬁ—sﬁ
Namm

CASE 220,222,224 AND 444 COMPACT TRACTORS &8

REF. PART NO,

1¢ C 15690
1 cC 15691
12 C 15692
13 C 15683
14 321- 2468
156 321- 24869
16 C 15696
17 C 15697
18  321- 2487 "

1 321- 15T1
2 321- 2111
3 321- 18
4 C 14539 -
8 321- 1788
6 321- 1785
7 321- 2110
8 321- 1786
9 321- 2467

DECALS

DESCRIPTION - .. REQ'D
DECAL - "CASE"™ .. icr incnvenunna s vessesernrenn 1
DECAL - attachment drive .. . i ieeeeoeeeonononcensss 1 ok
DECAL -gasoling «esconesascvacatsenninnsa “aae 1 N
DECAL - hydraulic reServoir + o s e e s s e n vt asanneunnnas 1
DECAL - shift range « .+« » f e r s E s e st e EEeaea s 1
DECAL - float + « » » 2 s « = « » I I N N T T T 1
DECAL-brake =+ +»+s s v s 3 a« L T T T 1
DECAL - ignition switch s v v e e e s e s e vt n s s st s aa s ns 1
DECAL-mtmmel—ltpane]_.---...-..-.-..-.. e "1
DECAL-hood 220 RLH, ++=vvsececsscnasssoanssonnae 1
LECAL - hood 220 L H,, hydraulic drive « e e s s eo o v o asaa 1
DECAL-hOOdZZZR'H. R R N N R ] 1
DECAL - hood 222 L H,, hydraulic drive »« - o es oo seearen 1
DECAL-hood 224 RH, essvassen Wi e s e es e s 1
DECAL - hood 224 L.H,, hydraulic drive » s+ e +aes e e v seas 1
DECAL -hood 444 R.H, « v s esasesenassasn I I R 1
DECAL - hood 444 L.H,, hydraulic drive « e+ oo s ce e aces 1
DECAL --caution . .o ccnvvevae T |

]
*
ozl
s
June 1980




CASE 220,222,224 AND 444 COMPACT TRACTORS 67

[

D8 WHEEL WEIGHTS - MODEL 220, 222 AND 224

REF. PART NO, ' DESCRIPTION;, REQ'D
f 1 Ns§ WEIGHT - wheel 12" (Order as Machinery Item)» » s e e« v v v 4
4 * . 2 111~ 532 BOLT - 1/2 x3-3/4""round head,square neck, NC,
-‘:::“ f zine Elated .............. oo a v s o082 uoeeernanas 8
N ) 3 192 23 LOCKWASHER - 1/2" zinc plated =« +sevoseunureninnnn. 8
" ."a;\:‘ W \@ - 4 129- 105 NUT - 1/2"NCHhex =~ vt et eneuncansasansnns c e s enas 8
X R : :
. ':-I— it d
"*-f'i':‘#///////// : ’ ‘
oot ) °

g

D10 WHEEL WEIGHTS - MODEL 444

[+)

1 NSS WEIGHT - wheel 15" & 16" (QOrder as Machinery kem) + - - -+ « « 4
2 111- 530 °  BOLT - 1/2 x 2-1/2" round head, square neck, NC, K

zine plated ---------------------------------- - 4
3 111- 531 BOLT - 1/2 x 2-3/4" round head, square neck, NC, .

zincplated = === * ¢ s v e e n et et e s et s s s s 4
4 92- 8 LOCKWASHER - 1/2" zinc plated -+ -+ cvseanoannn seens 8.
5 125- 105 NUT -~ 1/2"NCheX «esvovanss e eseaa M s e neraaerar e 8

‘H
c¥ ) ‘ : !
¥ o
L] - T
%
'U

Printed in U.S.A. ¥ January, 1973




~ - NS : ' ' ' CASEJ 220,222,224 AND 444 COMPACT TRACTORS 69

. RN S ‘ ' MODEL .J30 HYDRAULIC LIFT L
. REF. PART NO ' -DESCBIPTION T . REQ'D . .
1 C 18808, CROSS SHAFT ASSEMBLY e+ evevervseassonscnnananne i
2 - 219~ 404 FITTING - lube RRRRCEEE R R fes et ceeea )
3 C- 18251 PIN - cylinder to lever «++--.... R I |
4 132- 310 PIN - cotter 1/8" x 1" e e v v vvrertnsnatasavecannnnsasy
5 132- =361 PIN - cotter 3/16" x2-1/2" + v ev e enn o R I |
6 C 1L#249 BRACKET - mountu;g,top---....-....'...........q..2
7 C 17250 BRACKET -~ mounting, bottom + « r s v s s v st i i e iian
8 13- 614 BOLT - 3/8" x7/B"NChex e+ evvevcennnnsnncnnnanannd -
§ 131- 178 NUT - 3/8" NC hex ---.- et een e ceen-d.
10 .C 16163 LEVER ~ lift control = -« -oilcucniirinnnnrcannnnsnsl]
11 - A 372447 KNOB -« CONITOL IEVET = = 2 ¢ ¢ = c s v o = s s s s oeonanmassessss ¢
127 C 12093 - BUSHING - Hft leVer -s e s eevceecconarnecacenssnsssa :

13 132- 320 PIN - cotter 3/32" x 3/4" ..... R L LR

i
1
: . ces ]
14 195~ 533 WASHER - 1/2" v e vaua. e e e fheeans crscnennmwses ] -
15 C 21518 WASHER - Gilite « « o ¢ a ¢ 2 2 a o re s e i erenrerssanrnens ]
16 C 17612 SPRING - cONtrol 16Ver « - e« e s st acaunecanens teseeeaa]
17 195- 521 WASHER - 5/16" s 4 tacnnenrose®isnscnnannnens sese]
18 C, 18742 ROD - control -eseceeeivennnnecsnncnnennn el
19 129- 122 NUT - 5/16 NFhex - » ==+« - esssrsierednanaasasaene ]
20 C 19G25 BALLJOINT'.....................{............'..1
21. 113- 207 BOLT - 3/8" X 1" NChex «««»-= R R
22 - 131- 178 LOCKNUT - 3/8"NChex »«+2cececernrnseaioannnannns 2
23 195- 104 WASHER - 3/8" x1-1/8" 0D -«-vou-... R R . .
24 c 18810 BRACKET - cylinder < --«scceessa. ctsereeanaenaenn 1
.25 .C 175386 PIN - cylinder foot « s« e e e eo. R |

26 NSS- VALVE - hydraulic, 2 spool{Order 21495 valve}(repalrs page 53B)1
27 218- .5056 . FITTING - valve (includes 218-5004 “O" rmg) crrecncan e 2
28 C 17224 HOSE - short « « « - -« . ,..._ ...... D
29 C 17734  HOSE-long:«-=----- et
30 NSS : CYLH\IDER-lﬁt(usecmri?a)------;------.g------_-----
31 C 36133 BODY - cylinder + e+ esenouvosx-
C 19104 " ROD AND PISTON ASSEMBLY R R I I "es e aseas

] C 17732 FOOT-cyhnder.............-.............{....
34 C 14970 SEAL = e uv.. v ees e M eaeiaas A
AT 7623 ORING

A 30971 ”O" RING ... 3

DO 3=t b b ek e e

[

Printed in U.S.A. - 2 June 1980 i




- CASE 220,222,224 AND 444 COMPACT TRACTORS /771
) H26 THREE POINT HITCH 444
- FRAME, LIFT RODS AND ARMS
REF, PART NO. DESCRIPTION : " REQ'D
1 C 19740 HITCH PLATE ASSEMBLY --+csscoatnrrossrnnncaars 1]
2 219~ 405 FITTING - Iubg = s+ ¢« s s sasnsecernanancsnsnanecans 2
3 C.- 14722 NUT -Lift rod recsss-acssecrennaacancssraanecsns 1
4 c 14724 ROD ASSEMBLY - R.H. lift - »"~ s - s ca a0 I R I |
5 138- 309 PIN-roll1/4 X 4" seeerarcenscncarocssnsnnssnnss 1
6 132- 91 PIN - cotter 3/16 x 1" = ---vevseccnnrerencencceeen B
. 17 195- 541 WASHER - plain 578" «+ « = s s s s e s ccas s ssrsacsvvacenss &
8 C 14715 ARM w Iift - »==r® o0 o ueon=-= far s e e aaaaness 2
. 9 C 14991 CHAIN - sftay 19 links « == ~***rseeerenn R I I |
10 113- 118 BOLT - 5/16 x 5/8" NC hex, zinc plated |-+ » e+ e ccstcvveees 2.
11 131- 176 NUT - lock 5/16" NChex »re= rvseasscccectcncnnene 2
12 B 52118 PIN - klilkk === -+ 4 e e e s A T s 2
13 A 30338 PIN - Klik =+~ « t et s s mew * % s a st s amanesrnnere 3
14 C 14725 ROD—IiftL.H.“":"; ...... ...-.........l....-. 1
15‘ C 14717 PIN - clevis * ==+ ==+« I B """"""l'"""ll
G. 14712 LINK ASSEMBLY = "% s+ s e vamvosreserasnnsssnasnaee ]
16 C 14703 CENTER TUBE ASSEMBLY -<-+-«-- R T T |
17 C 14709 BALL END ASSEMBLY R,H. THREAD **---ere-c-ver- 1
18 - C 14710 BALL END ASSEMBLY L.H. THREAD =+ -=<resttecvrsee ]
19 1_38- 1 PIN-I‘Olll/B,X7/8”"""""""""""""' 2
20 C 16128 PIN - clevis 5/8 x 3" = ~- - - A e =1
. N ’
. i \
: - - ™ . \u:\'\. ) ,‘o
- ) 3
- - CYLINDER AND DRAWBAR MOUNTING - -
1 € 19746  HITCH PLATE ASSEMBLY « ¢+« + -~ - R TR |
. 2 C 14975 PIN - lower cylinder mounting = » = = » « « N R I I |
3 C 144978 PIN - upper cylinder mounting - - - - - tasesaaa R L O
‘ 4 132- 310 PIN - cotter 1/8 x 1" e s e cvnmene tesee s AL R -3
5 13- 417 BOLT - 1/2 x 1-1/4" NC, hex, zinc plated . eocecven s 2
: R

o

' ’ ) . " Printed 1n U,5.A. . November, 1973




.- CASE 220,222,224 AND 4434 COMPACT TRACTORS 73
, MODEL H26 THREE POINT HITCH AND MODEL
- F27 HITCH ADAPTER =

HYDRAULIC CONNECTIONS AND COMPONENTS

REF, PART NO, DESCRIPTION
1 221- 1139 NIPPLE = 1/4 X3 seevnieonns e eaeeiaan
2 221_ 13'?5 EI_BOW - go"— -----------------------------
’ 3 C 17188 HOSE - hydraulic short s+ s s veesea ...
4 C 17189 HOSE hydrau.hc long- ...........................
5 218- 5201 FITTING - tee (Includes 218-5004 "O" ring)
6 - NSS CYLINDER ASSEMBLY = (use C19480 and C19481) = = =e v o v » » 1
T C 15768 BODY_cy]inder-g---o---o-ooo --------------- 1
- 8 C 19469 .- ROD AND PISTON ASSEMBLY = - *-=seeeesecccasanae 1

. g - 14692 FOOT - cylinder- = -~ - - SRR AR 1
10 C 14970 SEAL - wiper sesc*vsnon=cs.ys e s s s s e e s e 1
11 A 7623 ) "O” RIN‘G “« s 8 e o s e e I R I I T 1
12 A 30971 HO"RING ................. ..----.--‘-..‘.....- 2

% —
o .
. - "MODEL F27 HITCH ADAPTER' - - ‘
° _ o

1 C 14872 BRACKET '~ hitch adapter ++«+sssseees PR 1
2 C 14568 an - drawbar --------------------------------- . 1 .
3 113- 425 BOLT - 1/2 x 3" NC hex, zinc plated =+--+t-cscsanaaa-. 4

Printed in U,S,A, - « June 1980




Printed in U.8.A,

o
MODEL
v REF. PART NO.
: 1 C 14887
2 C 14457
. 3 195- 541
4 C 10898
5 C 14459
5 C 14480
. 6  113- 417
7 192- . 23
8 NSS
9  113- 417
L © 10 °-120- 105
11 195« 545
‘12 132- 306
13 113- 421
14° C 14568
) 15 C 14866
:
3 o
a | 3

H22 AND HZ24 SLEEVE HITCH

DESCRIPTION
HITCH FRAME ASSEMBLY (444) + ¢ o toecau.
ARM - Jift « 2 = » = » e s a4 e, e ey e w
WASHER - plain 21/32" @i ieivennnn..
PIN_safety ....... L L L TS + .
BRACKET - hitch mounting R.H, « -« ...

BRACKET - hitch mounting, L.H, »«- ... .
BOLT - 1/2 x 1-1/4" NC hex, zinc plated
LOCKWASHER - 1/2" zinc plated + ... ... .
PLATE - lift lever (use C25382) .+ » v v o s v oa
BOLT.- 1/2 x 1-1/4" NC hex, zinc plated « » -
NUT - 1/2" NC hex, zinc plated = -« - +eseun-
WASHER - plain 3/4" zinc plated » -« c«ocea.
PIN - cotter 3/16 X 1-3/4"«+ v e v vuaun.. ..

>

- BOLT - 1/2 x 2" NC hex, zinc plated = - = - « « « «

- PIN*- drawbar « = =+ « - R I I .
HITCH FRAME ASSEMBLY (220, 222 & 224} .. .

CASE 220,222,224 AND 444 COMPACT TRACTORS

=i
3
w!

LK S I S D T I T T )

June 1980

o DD DO DO W DO O W BB




<

QOO0

11r-
113-
129-
192-
195-

D00 =3 DN b L) b

R ,
1 c 16581
2 C 17161
3 C 17162
4 113- 41%
5 113- 443
6 25- 108
7 192~ 23
g 195~ 533

178569
17863
17860
17636
317
2017
103
21
525

Printed in U.S.A,

DESCRIPTION

f

January, 1973

-6 CASE 220,222,224 AND 444 COMPACT TRACTORS

. "~ REQD
BREACKET - mo[mtj_ng ----------------------------- 1
BERACE -~ TEAI * = = = ® = ¢ 4 & 5 » ¢ a 2 58 = u s v aov 808 e4ta2snwoeas 1
BRACKET - weight mounting s+ se-¢temunveneenna. eee=]
BOLT - 1/2 x 1-1/4" NC hex, zinc plated <+ s esveeennn.. 6
BOLT -1/2%6-1/2Y NChex ++=-cvvetensecnauennanns 2
NUT - 1/2"NC hex, zine plated » » = = s s s e s e vevnmsnunncns 8
LOCKWASHER - 1/2“ ............ e s st r s s aE e 2|
WASHER ~ 1/2" zincplated + = «= e ueaansa Pt e s e 8

MODEL H13 WEIGHT BOX
FRAME -~ weight box + =« s« a0 o s v o R R L 1
BOX -welght *++ s e cunit sttt ittt tcantnnsens 1
SUPPORT - weight DoX » e === s rrensttansrsrssncscnn 1
PLATE - hitch * « * @ = e s s s c s n s mscnssersesetotscesens 1
BOLT - 3/8 x 1" round hedd, square neck + »+ «++osxss-nsn. 3
BOLT -3/8x1"NChex «-===s-sess s e e e feeraeae 4
NUT - 3/8" " NC heX + = e s s st mmcecentossaneantnssananes 7
LOCKWASHER - 3/8" - v vttt insetsoesntonncenans T e -7
WASHER - 3/8" s ncea it osnnnconrnrenss R s 7

?
£

77

MODEL H18 FRONT END WEIGHT BRACKETS




78

CASE 220,

& -

222 224 AND 444 COMPACT TRACTORS .79

J-17 HYDRAULIC PTO KIT

REF. PART NO,

1 C
2 218~
3 218-
4 218-
5 NSS
6 113-
7 192-
8 NSS
9 'NSS
10 C

11 ¢

12 113-
13 129-
14 218-
15 113-
16  195-
17 - 192-
Printed in-

18281
457
434
927

206
21

:,.15389
19424
102

102
5232
103

521

20

U.B.A,

»

DESCRIPTION
VAL‘.L_E-.PTOcontrol P h et e s e e et et e
FITTING - straight 3/4" NPT x5/8"tube vvosesneann
FITTING - elbow - 90° 3/4" NPT x 5/8"tube » » s v e wu.

REQ'D

FITTING - elbow - 90° 1/2" NPT x 1/2'" fernale NPSM swivel

BRACKET - valve mounting (use C23337) =« = v oo v euas
BOLT ~ 3/8" hex NC x 3/4" « v e v eouuann serraa,
LOCKWASHER = 3/8" «-cvcevteasnuacanarasns
TUBE - pump to PTO valve (use C23888) « = e v v v v v un
TUBE -~ PTO valve to travel control valve {use C23962)
CLAMP - double tubing « s e s e s ssennennns s eaaa
BAR_clamp R TR R T h s e besa s
BOLT -~ 5/16" hex NC X 3/4™+ et e v enovmannnness

.L.OCKNUT‘S/IG“NCheX L R R L R I S Y
FITTING - 90° swivel elbow 37° x 37° flare 3/4" NPT x 5/8" tube.
BOLT - 5/16" x 1" NC hex (fender mounting) « « « + e v o s v - « .
WASHER - 5/16" (fender mounting)« « o - « « s o o = v ¢ « « e
LOCKWASHER - 5/16" (fender mounting). .. ....... e

« o+ B @

s F 2 v & a2 = & 4

.
G G0 bty bt bk ok ek ik b e b DD R R

June 1980




¢

- =

CASE 220,222,224 AND 444 COMPACT TRACTORS 81’

.

MODEL J-19 FLOW- CONTROL VALVE KIT

REF. PART NO. . DESCRIPTION . REQ'D * -
1 C 18722 VALVE - fIOW COMEIOL v v v v i ev enivevennnanmocesinenall
2 C 18720 LEVER - ValVe .t to v ettt enonaennernanassceeennael
3 A 61683 ENOB - 1eVer. . v oo tnnnenneineennasnnsnanseaesnsl
4 113- 12 __BO.LT-1/4"x2-1/2"NCh‘ex e s erersrasasasracenna 2
5 131- 1115 =~ NUT:~ 10K 1/4"NCHEX cvsosccvrscrnnsrrarosncnnnea B
] 218~ 485 FITTING-31b0W90°1/2"NPT--------------_!-'-"‘°'1‘
7 218- - 445 FITTING - straight 1/2" NPT e c e v e sv e sen®vnnerneantfane 2 -
8 C 19402 TUBE - valve to PTOVAlVE ++sssesesennnvennnnsnsons 1
9 o} 15404 TUBE - bypasstoreturn line' « s s e ccevecnnevoonnannve 1
16 C 19403 TUBE - valve totractorvalve +s.ccceeieiirnnnnnnenaal " )
11 C . 1%4ps . TUBE - heat exchanger «+ e s ¢ e *rrercassssnesnaras ] -
12 :L 79701 HOSE_‘return-.---....----.-------..----o.-.-..1 ’
13 214- 8 C;AMP_hose. ----- LI R R
14 182~ 515 SCREW - battery tray 5/16" x5/8" panhead s«scvsesvevann 2 B
15 218- 535 (FITTING - 45° 1/2" NPT x5/8"tube v - v v enenennesinncaaas 1

C 18718 DECAL - valve, "slow - fast” o . e i i i it et vvvnnnnenanenal

- - JL( B
- * ¢ g
r »

*
e

. : . ‘ o
R .

Printed in U.S,A. ‘ . ‘ June 1980 ‘




82 N ’ : ' CASE 220,222,224 AND 444 COMPACT TRACTORS 83

R
1 C
- ) 2 C
. 3 132-
4
5 C
. - 6 T1-
5 7
T 8 NSS
| - . - 9 C
- 10 95-
e 11 75~
, 12 C
S 13 C
h 14 ¢C
15 C
. 16 C
T .17 160-
) 18 ¢
19 221-
. 20 D
- .21 T
: . 22 A
23 211-
: ) . 24 C
e 25 A
26 A
o : .21 ¢

J-17 HYDRAULIC PTO VALVE

- DESCRIPTION
VALVE - control +- - -
SEAL - U-cup ++ -~ -- LRI A .
PIN - cotter 1/16" x1/2"« o vnvn.
Pm__handle L T T T T

. BRACKET - handle = *»*+sesea--.

SCREW - 1/4" x 5/8" NC fillister head« « + = = - » »

LOCKWASHER - 1/4" ««+ =+ - cene

BODY AND SPOOL ASSEMBLY (Order C18281) - - -

ADAPTER - SpOOL **** = st a6 ennunan s e
WASHER-plainl/4""'*""" ...... c 4 e
SCREW - 1/4" x 192" rd. hd, machine- - = » « veaen
BONNET - detent =+ - -~ “ e s s s * e s s e s
PIN - detent» = » = » » e s e L v
SPRING - detent » + » » » = = « « S e T e
WASHER - detent spring ==+ =+ «=»». s
CAP -detent =+ +» ¢ « « s « Tos s s eaannas “ e e nan
SCREW - bonnet 8-32 x 2-1,4" fullister head - -« - - -
LEVER - valve =« & - mrere P S LI T
PLUG - relief 3/8" NPT =+« ss---u.. IR
* SHIM - 010" thick ===+t 2 e ecnoa e ~e e

SPRING - relief =« +-» s ueeann. .

+ SHIM - ,020" thick =+« r«+

_ BALL - relief 3/8" s .
SEAT - relief-- -+« R L

"O" RING - relief seat \'

KNOB - hand throttles «» « =+ = . .

December 1974

o
&
o

4

L

gis

LI T Y
LI T
LR
" s s s

L L

e s s s

1] L]

' .

1] . *

c
3—-‘l—‘}—d}-—‘J—-‘%H%HH%HHHHHHHHH@NHHHMH

<

-

LY

“f,




D e e e
¥ . g

PART PAGE REF. PART PAGE  REF. PART PAGE REF  PART PAGE  REF. PART PAGE REF.  PART PAGE REF.

NO. NO.  NO. NO. NO.  NO. NO. NO.  NO.___ NO. NO.  NO. NO. NO.  NO. NO. NO.  NO.

10023 61 17 A 44433 5 P 1545 o8 1 © 14399 21 26 | C 15006 at. 16 | ¢ 16700 47 13

10927 61 12 A 44433 59 29 | ¢ 11545 ° 49 17 © 14457 75 21 ¢ 15183 35 51 ¢ 16744 47 3

10034 61 3 A 50096 47 18] ¢ 11886 83 15 © 14459 75 51 ¢ 15184 35 S 16786 33 13

48607 B3 " 4 A 20773 o 2 | e 11887 83 s C 14460 75 5 | ¢ 15335 a9 1 fe 16793 49 11

36628 o M A csgon n B3 S 11801 = , C 14500 35 14 | ¢ 15389 79 10 | ¢ 16794 49 10

40035 11 20 A 60273 53 1| ¢ 11892 83 14 C 14506 29 a1 15410 37 S 1 ¢ 16796 25 20

40035 13 20 A 60273 53 - 1 c 11893 83 12 € 14525 45 1w c 18515 33 [ 15945 41 1

40035 15 20 A ° 60273 538 1 ‘c ’ 11805 B3- g C 14534 37 12 c 15556 33 11 C 17066 37 20

40035 9 2 A 60273 o35 & e a3 3 C 14537 61, o | C 15567 33 8 | ¢ 17067 45 13

4003s o7 o8 A 82079 . s | < 19093 - 5 © 14553 61 5| ¢ 15690 65 10 | ¢ 17161 77 2

49485 29 2% | A 70062 a3t v ¢ 12093 69 12 C 14565 61 3.4 ¢ 15691 65 L 17162 77 3

40885 31 11 A 70090 5 ‘s | c 12102 39 13 & 14566 &1 4oy C 15692 65 121 ¢ 17186 61 10

A . 7623 69 35 | A . 70000 49 ‘s | ¢ 12102 39 ;3 & 14568 & 21 ¢ 15693 65 134 C 17187 61 2

- A 7623 73 1 A 70112 51 19| ¢ 12110 43 5 C 14568 /5 14 C 15696 65 16 | C 17188 73 3

n oga— — &3 5 i\ So18s o 2l ¢ 19127 o . C 14599 63 21 | ¢ 18697 ,65 17 | ¢ 17189 73 4
A 7982 53 4 A 70202 -— 81 8 | c . 1220 29 2 © 14619 49 7.1 ¢ 18718 33 3 1.¢ 17216 37 19 -

A 7082, £38 A A 20383 - Sl &Y amin - a3 e 14644 47 24 | ¢ 15721 33 11 ¢ 17224 69 28

, A e o35 " o So038 29 L 47 " as C 19655 4 /| C 15726 49 6 | ¢ 17236 a9 8

A 10376 29 29 A 72039 57 5 c 12552 47 26 c 14655 55 - c _ 15726 51 16 c 17249 45 6

- A 25447 57 20 A 72039 50 5 C 12559 a7 21 C 14690 25 23 C 157‘31_ 51 4 C 17249 69 6

A 25447 59 20 A 72040 57 6| ¢ 12560 a7 32 S 14690 31 S IR h-ss o1 5] ¢ 17250, 45 !

" A 5461 59 A A 79040 A S S Py 2 c 6% 73 s | c 15733 51 6 | C 17250, 69 7

A 25546 . 57 38 A 7ondd o B - e 4 g C 14703 71, 164 C_ 1573 51 7| ¢ r2s 61 15

A Seean o 36 N ol i o I 1o pid 5 C 14700 7 17 | ¢ 15735 51 81 C 17281 .\ 45 3

N P # o A e o I o o 3 c 14716 - 18| ¢ - 1s737 51 10 | c 17208 . 49 6

A 27001 13 o3 A yow: o S I Janoe s g © 14712, .7 “lc 15738 51 1 | c 17298 51 16

A 27001 15 23 A 72043 59 17 | ¢ 12975 39 o & M 4 Bl ¢ 15739 51 12 1 ¢ 17432 - 53 6

i A 57251 61 17 n o S LA 12070 e 2y C 14717 71 15 | ¢ 15740- 51 13 | ¢ 17432 53 7
| A 57365 - 29 N T2080 o w | e Sadhe o 2 ¢ 14722 71 31 c* 18128 71 20 | ¢ 17433 53 7
‘ . A 2735 19 31 | A 72047 57 33| ¢ 13106 39 g © 14724 3 a1 ¢ 16133 69 31 ) C 17433 ° 53 8
A 7368 21 39 | A oy o SOt a0 p e c 14725 71 14 | ¢ 16163- 69 10 | ¢ 17433 538 8

A 57801 a3 o N To0an o S 13100 pid oo 14728 37 2 | c 16164 43 2 | c 17435 53 8
A 30064 43 10 A 72048 59 n| c 13200 53 12 © 14729 35 2071 cC 16170 35, 2|1 c 17435 53 9

| A 30095 49 34 A 72073 25 1] ¢ 13200 53 12 O 14730 35 20 ) C . 16200 A1 S 17435 538 g
P 30338 71 . 13 A 72073 27 c 13211 47 g © 14827 55 41 ¢ 16239 35 B | C 17438 53 17

A . 30881 3@ ' 10 A 72077 27 3] ¢ 13241 " 47 5 C 14828 S5 Tyc 16339 47 22 1 cC 17438 538 17

| A 30881 39 1 A 72078 27 g C 13266 a7 g ¢ 14829 2 B e, 1ess 38 28 1 C 17439 53 5
| A 30971 69 3 | A 72079 7 71 ¢C 13360 45 1 S 14830 25 S 16362 35 121 ¢ 17439 5B 11
; A . 30971 7312 A 72080 27 g | ¢ 13385 47 6 © 19831 55 e 16363 25 74 C 17440 53 14
| A 34046 61 21 A 72083 27 15| ¢ 13526 43 2 € 14834 R 16364 35 4| ¢ 17440 538 14
§ A 37947 o A T oma 2 ol ¢ Joes o 2 < 14836 5 .15 | C 16373 35 24 | 17441 53 13
| A 37247 69 11 A 72092 27 21 ¢ 13605 39 6 14837 o5 51 ¢ 16379 a3 231 ¢ 17443 53 18
A 37247 83 26 A it pa - e 20 > 14838 55 16 | C 16384 39 17 | ¢ 17443 538 18

A 30888 - 61 1 A 72103 27 1l c 14060 63 1 C 14866. 7 15 ¢ 16393, ¥ A 17444 53 19

A 40702 57 4 A 72104 59 5 c 14168 47 / 23 C 14867 75 1 c 16404 'r 37 2 C 17444 53B 19

A 40702 o w | 8 0 o c gy w | 5oc 14872 73 1] ¢ 16408 37 1.1 ¢ 17445 53 15

CA 40736 57 21 B S92 s s | ¢ 14200 o 2 c 14906 17 44 | c- 16429 37 71 c 17536 69 25

A 40736 E7 2 | & S0255 g7 3| ¢ Taa0; o 5.c  1ag08 19 a | ¢ 16444 37 s | ¢ 17546 63 34

A 40736 59 2 | g c0775 & S B 14972 7 4 C 14908 -2 a | - 16445 37 15 | ¢ 17574 25 16

A 40738 FO 2 | B 20203 L~ e w |l Iy pd 2 e 14953 17 8 | C 16445 37 6 [ C 17612 51 1

A 40855 61 " 5 e118 4 o 14240 5 Ioc 14953 19 3 | C 16447 37 16 | C 17612 69 16

) A 41927 57 13 5 S144 oot | 6 142 o Loc 14954 21 38 | C 16448 29 34 ¢ 17636 77 4

A 41927 :3e] 13 B 53393 .. 23 13 o 14245 49 14 C 14970 69 34 C. 16449 29 1 c. 17717 29 1

A 41950 57 o7 o 10314 3 2| ¢ 1amae o 5 C 14970 73 10 | ¢ 16516 55 1] ¢ 17718 29 . 2

A 4227 < 87 % 1o 1857 - o .l 14304 o3 s C 14975 71 2 { ¢ 16581 77 1 C 17732 - 69 33

3 A 43182 61 G 678 " 2 & 3| ¢ 12334 b a3 C 14976 71 3| c 16616 33 19 | ¢ 17734 69 29
w A 43356 570 3 | ¢ 10836 63 3| ¢ 1434 57 s & 1999 A S ¢ 18687 49 24 | ¢ 17763 61 24
A A%aga . &7 5 ¢ 11829 5 s | ¢ 1as0 - o C 15036 51 M9 | C 16697 55 -l ¢ 17860 77 3

\ A 43408 57 o3 c 118929 9 el e Lo . X ¢ 15060 15 27 | ¢ ‘16690 47 1n | c 17863 77 2

< ' . ' 7

]

e




NUMERICAL INDEX - .
86 " NUMERICAL INDEX
PART .. PAGE REF. FART . p .

NO. " NO. NO. NO. e ng N%F_‘T ,';%?E EF: PART PAGE REF. PART PAGE  REF. PART PAGE REF,

‘ NO. . NO. NO. - NO. NO. NQ, NQ. NO., NO.

C 17898 49 25| ¢ 18992 : : .

c 170 P > | ¢ 15096 o _ o | g g:gl: 3 1 KO 220174 23 7 | ko 235070 17 29 KO 236766 15 16

C 18014 - 41 - 2 C 19002 49 23 C 21693 &1 GE- KO 220174 63 6 KO 235070 18 29 KD 236886 21 1

c 18017 a1 21 c 19021 25 - 15 c 22034 17 31 KO 220297 63 2 KO ,235070 21 29 KO 237064 2] 6

C 18053 31 3 c 19025 51 8 c 22034 19 31 KO 2300 7 20 KO 235070 23 5 KO 237277 17 49

C 18097 11 24 C 19037 55 c 22571 63 KO 230020 2] 20 KO 235085 29 .18 KO 237277 v 21 49

C 18097 13 24 C 19045 49 7 c - 99573 ‘53 10 KO 230170 ) 16 KO 235086 29 i7 KO 237421 5 g

C 18007 15 24 C 19045 51 1 c 27637 a7 14 KO 230170 7 39 KO 235117 7 8 KO 237489 27 3

C 18097 17 34 C 19053 5 1 c 27638 . a7 12 KOG 230170 9 16 KO 235117 .8 8 KO 237520 25 4
C 18097 19 34 C 19055 61 21 c 29671 33 g KO 230170 17 9 KO 235118 7 7 KO 237658 17 5

C 18097 19 34 c 19063 43 < 5 c 29718 7 - g KO 230170 19 9 KO 235118 2 7 KO 237658 19 5

C 18097 2 g c 19064 43 - 8 c 22738 25 .13 KO 230170 21 9 KO 2351255 17 kR KO 237658 21 5

C 18008 29 14 I 19089 35 1 C 29738 -+ 27 5 KO 230265 7 29 KO 2351255 19 11 KO 237658 73 15

C 18099 20 30 C 19090 35 1 c 2275'4 15 28 KO 230265 7 52 KO 235125.5 29 29 KO 237670 19 4

c 18101 11 18 C 19104 - 69 37 c 23745 23 10 KO 230265 - 9 25 KO 235168 9 19 KO 237670 21 4

C 18110 55 160 c 19113 51 3 C 23506 33 18 KO 230265 17 94 KO 235207 25 G KO 237672 g 14

C 18115 61 20 C 19114 51 g c 23740 13 6 KO 230265 19 aA KO 235277 29 23 KO 237677 25 5

c 18147 43 2 | ¢ 19120 61 1] ¢ 23838~ 61 23 KO 230265 21 11| KO, 235287 " 2 | KO 237769 15 29
c 18150 a5 17 C 19179 a3 10 C 23858 23 1 KO 230722 61 19 KO 235288 11 16 KO 237808 © 17 23

c 18153 35 11| ¢ - 19180 43 i9 | ¢ 23860 23 8 - KO 231032 / 5 | KO 235289 1 16 KO 237808 19 23

c 18197 61 12 ] ¢ 19183 .43 17 | ¢ 23860 25 2 KQ - 231032 9 KO 235290 ! o | KO 237808 21 23

c 18251 69 2| e 19207 51 15 G 23502 b Z KO 231032 23 16 KO 235353 17 20 KO 270158 17 o

C 18281 79 1 C 13213 5 . 2 C 24006 43 15 ¢« KO 231281 . 61 1 KO 235353 19 20 KQ 270168 io 7 2

C 18281 83 1 c 19746 63 ag C s 24097 43 15 KO 232535 61 14 KO 235353 21 20 KO 2701568 21 2
CC 18417 83 24 C 18250 a3 1 C 24098 41 18 KO 232835 63 5 KO ) 235363 23 4 KQ 270889 17 3
C 18580 49 15 c 19251 43 11 c 24135 63 10 KO 235003 11 11 KO 235476 29 25 KO 270889 19 3

C 18711 41 12 c 19253 49 28 C 24137 35 o5 KO 235003 13 1 KO 235496 29 12 KO 270889 21 3

C 18720 ~ _ 81 9 C 19367 31 1 o 24221 61 2 KO 235004 11 7 L KO 236573 11 17 KO 2750665 7 49
v c 18722 81 P 16402 81 g | ¢ 54990 2] 3 KO, 235004 13 7 KO 235582 9 15 KO 275066 9 27
c 18733 35 30 | ¢ 19403 81 o | ¢ 54301 &1 T KO 235004 - 15 7 KO 235631 7 10 KO 275067 7 26

C 18742 51 5 C 19404 81 a9 c 24318 37 8 KO 235007-5 7 17 KO 235631 9 10 . KO 275067 7 49
C 187472 59 I 19405 p " c 54319 2 g KO  235007.§ 7 40 KO 235652 25 20 KO 275067 9 27,
C 18777 39 2 c 19417 37 6 c 24408 25 1 KO ) 2356007-S 9 17 KO 235748 17 ‘ 42 KO 275143 7 .4
Cc 18779 39 3 c 19422 83 5 c 24408 97 KC 235007-§ 17 10 KO 235748 19 42 KQ 275143 9 4
C 18782 39 3 c 19423 83 18 c 24433. 43 3 KO 235007-5 19 10 K’O 235748 21 42 KO 275144 7 11
C 18784 30 7 c 19424 79 11 c 24435 43 ] KO  235007-S 21 10 }\'O' 235%57 17 29 KO 275144 9 11

C 18786 39 18 c 19449 5 g c 24438 43 9 KO 235008 7 15 0 KO 235757 19 29 KO 275144 193 12
c 18786 39 18] ¢ 19469 7 8 o 24731 5n » KO 235008 7 38 KO 235757 21 29 KO 275182 63 13

c 18788 63 27 C 19476 73 7 o 24884 7 21 KO 235010 7 _ 19 KO 235757 23 5 KO 275220 7 3
C 18793 29 3 C 19740 71 1 c 24884 2 .44 KO 235101 « 7 42 KO 235818 ‘ 17 35 KO 5220 g 3

C 18797 49 2 C 19740 71 1 c 24884 9 21 KO 235011 7 18 KO 235818 ' 19 35 | KO 278231 27 5
c 18808 69 . 1 c 21406 53B C 25043 7 5 KO 235011 7 41 KO 235818 21 35 KO 275341 5 3

v c 12809 ‘ a5 1 C 21604 538 c 25043 2 48 O 235011 9- 18 KO 235826 7 . 14 KO 275341 23 10
C 18810 89 .24 | C 21504 - 538 c 25043 9 25 KO 235025 17 16 | KO 235826 ! 37 | Ko 275341 25 1
c 18811 - 45 sl c 21505 538 15 | C 25022 43 13 KO 235025 19 16 | KO 235868 13 171 Ko 275690 29 15

. C 18812 3g 1] ¢ ° 21506 538 11 | C 25054 15 22 KO 235025 2t .16y KO- 235868 15 17| KO 4708901 7 28
T ¢ 1se3 39 1] ¢ 21506 , 538 22 | C 25177 47 27 KO 235025 23 3 | KO 235889 13 2 KOA 231533 63 1
c 18814 17 a3 | ¢ 21507 £3B 5 | C 26254 47 38 KO 235026 17 17 | KO 235890 13 16 KOA 235100 5 1
C 18814 '|§ 43 C 21507 53B . 7 C 25258 47 40 KO 235026 19 . 17 KO 235891 13 16 KOA 235139 1 10
“C. 18814 21 . 43 C 21508 53E 3 C 41264 63 8 KO - 235026 21 17 KO 235892 13 16 KOA 235256-S 29 26
C 18825 31 4| ¢ 21508 . 538 24 | D 22088 .7 29 4 KO 235047 -7 8 | KO 235901 25 ) KOA 235669 1 15
c - 18850- 88 13 ] o 21509 538 M 31995 a5 p KO 235047 9 9 KO 236506 15 31 \{ KOA 235571 1M 15

S C° 18851 538 C 21500 P 39712 83 20 KO 235048 7 6 KO 236559 15 32 KOA 235611 11 6
C 18857 51 3| ¢ 21610 538 s | F 53108 o1 ” KO 235048 9 6 KO - 236611 - 11 13 KOA 235616  -11 - 15
c 18890 3B 17 | o 21510 s 25 | F 59014 23 ” KO 235048 22, 11 | KO 236611 13 13 | Kkoa 238827 13 6
c 18907 33 2 C 21511 53R H 43034 79 16 "KO 235053 7 27 KO 236611 15 13 KOA 235827 13 8

: c 18908 33 15 | ¢ 21518% 51 s | ko 200380 57 - KO 235053 7, 5O | KO 236675 17 4 KOA 235827 15 8
c 18940 33 17 | ¢ 21618 69 e | ko 20090 57 6 KO 5 235053 9- 28 | KO 236763 15 -2 KOA 235865 13 15
C 18989 25 1| & 21814 17 ] KO {20083 p p ECO) ggggsg gg 14 KO 236764 - 15 16 KOA 235866 13 15

14 KO 236765 . 15 16 KOA 235867 13 15




NUMERICAL INDEX ' .
38 . NUMERICAL INDEX A - 89
‘ ' Ex _ EF. P P .
PART PAGE  REF. PART PAGE  REF. PART PAGE RES T PaE REF- PART . PSE RS PART HoaE vy
NO. NO.  NO. NO. NO.  NO. NO. NO.  NO : : : : : : : : -
; ‘ 129 105 75 10 138 319 47 42 | 192 21 17 48
KOA 236507 15 W v 34831 63 2 s 118 A 10 429 122 51 7 138 2054 45 - 10 | 192 21 19 15
KOA 236919 2 A : e 122 37 Moy 122 63 20 | 141 4 43 12 | 192 21 19 2
KOA 237031 29 128 HARDWARE CODE NUMBERS 13 206 v 14 409 122 69 19 151- 538 29 - 5 | 192- 217 % 19 32
KOA 2370338 21 8 13- 206 19 14 990, 125 39 15 164- 40 33 4 | 192- 21 19 a8
KOA 2371275 19 81 1= 514 35 18 [ s 206 2 14 42g. 125 39 15 | 164 42 45 5 | 192- 21 21 15
KOA 237344 13 o 540 o1 14of s - 206 41 Byze 4z 17 16 | 168 50 29 o | 102 21 21 24
KOA 237344 13 B % 612 63 28 s 206 79 6 120. 143 19 6 | 166 86 49 36 | 192 21 21 32
KOA 237344 15 10 13 614 a5 8 1 mns 207 5 3 120 143 21 a6 | 169 95 29 s | 192 21 21 48
KOA 237344 15 8 1% 614 69 81 ns 207 17 33 120 325 39 16 | 169 108 .83 17 | 192 2 29 7
KOA 237401 15 61 15 420 29 2 s 2 19 33 429 . 225 39 17 | 18s 114 e3 20 | 192 217 @ o2
KOA 237403 15 15 4 22 28 63 % ns 207 21 33 120 409 5 2 | 1683 T 114 538 20 | 192 21 a1 14
KOA 237404 15 15 | 2 104 ’ Ty one 207 31 6 120. 504 25 22 | 169 131 63 . 24 | 192 21 49 4
KOA 237405 18 5 % 1 ; I I 33 2 126 s 49 0 | 7i- 247 49 30 | 182- 21 61 ° 19
KOA 237559 28 37 %% 104 2 o s 207 49 2120 531 53 9 | 173 73 61 7 | 192 21 62 - 29
KOA 237559 29 B = 108 7 o | ns 207 69 2t 120 531 53 10 | 173 210 63 3 | 192 21 77 8
KOA 237653 29 8 1 2 002 > a0 | M3 207 77 520 - s3 538 10 | 173 215 25 21 | 192 21 79 7
KOB 235049 13 2 650 bl 31 ons 209 81 18 q31. 71 35 16 | 173 215 49 19 | 192 23 35 21
KOB 236293 19 7 e 18 V7 B 219 29 "8 431 118 31 g | 173 221 21 21 | 192- 23 a7 5
KOB 236364 I 22 4 o b O L T Saqa s 35 31 | 173 204 63 g | 192 23, 39 14 :
KOC 236303 EARA Lds 8 = I 75 6131 164 43 20 | 173 237 59 27 | 192 23 3 . 14
KOC 237182 2y 7o - L T 5 9931. 178 71 1 | 175 436 25 10 | 192- 23 45 2
KOD 235327 o I 016 9.0 B s 417 77 4 131. 178 37 21 177- 94 5 7 | 192 23 47 a4 ;
KOD 235327 7 445 {5 61- 616 - 21 25 113- 421 75 13 a1 ) ‘ .
1 131 178 45 9 182 515 g1 .14 | 192 23 61 16
KOD 235327 R B a0 35 1 13 424 35 22 3y 178 69 9 182- 523 63 35 | 1922 ° 23 67 3
L 79701 81 N 1o 8 81 nz 424 37 4 931 178 69 22 187- 408 63 7 | 192 23 75, ° 7
0 2815N 33 16 | 74 610 5% 5 1 s 424 45 3 131 179 43 5 187- 485 63 4 | 192 23 77 7
R 15077 5719 ;35, gg 213 ;8 13- 424 a7 47 13- 301 11 26 187- 1046 39 11 | 192 26 59 35
R 15077 59 12 o9, 4 2 o | E 425 73 131 301 13 26 187- 1046 39 12 | 192 116 57 35
R 15087 5? 3 o ) o 5 | 13 427 37 3 131. 301 15 26 187- ~ 1047 63 6 | 192- 4 51 8
R 15090 5 8 o ! ; 5 | ¥ 441 37 3 431 301 17 37 187- 1251 3 2 | 193 5 63 9
R 15090 59 *13 oo . 3 o | e 443 77 5 131 301 19 37 187- 1844 63 2% | 193 - 2 21 22
R 15106 > I ey o o pp |14 200 49 3431 300 21 37 | 192 17 57 15 | 193 56 29 8
R 15108 59 T > 121 106 35 . 3 138 301 71 5 192- 17 59 15 | 193" 57 63 32
R 16147 57 121 9z 2 g; 1?) 121- 106 .37 13 131. 351 49 31 192- 18 29 6 | 193 60 25 10
R 16147 59 12 95 - | 126 16 41 17 930 356 41 3 192- 18 29 21 | 193 70 63 19
R 16148 57 16 111- 1 29 b 126- 111 57 24 i . ! ) a3 =
‘ . 131 629 63 5 192 18 35 g | 193 76 5
R 16148 59 18 1 ! 35 71 e 11 59 24 4310 1112 41 8 192- 18 59 28 | 195 104 31 9
R 16161 57 91 nr 108 63 161 126 128 47 41 931 1115 81 5 192- 18 63 4| 195 104 . 43 6
R. - 16161 59 9| nrn 109 35 15 1 120 17 29 7931, 1129 43 4 192- 18 63 23 | 195 104 *69 23
R 16170 57 Sl 191 63 31| 129 17 35 9131, 1232 47 35 192- 19 17 18 | 1957 126 31 7
R 16170 59 30 111- 202 63 15 179 18 57 14
PuSv_e ; 132- 5 83 3 192- 19 19 18 | 195 512 5 8
‘ - 256 5 7 - , _ 3 .
R 16287 s 19 ‘ - 129. 18 58 . 14 4ag 91 71 6 192- 19", 21 18 | 195 512 35 10 - :
R 16287 13 S 317 > | 120 27 63 22 435 2 |} 102 19 25 2 | 195 513 63 38
R 16287 15 19 | 11 530 67 2 ! a0 31 ' : ‘ .
' 129- 37 29 20 432. 46 35 13- | 192 19 25 g | 195 515 25 8 .
111- 531 - 67 3 . . -
R 18287 17 27 129- 77 63 37 q32. 192- 19 25 13 | 195 515 .29 10
R 16287 19 27 | 1111 532 67 2 132 48 31 ? : :
129- 10 63 17 432. 306 75 12 192 19 29 13 | 195 520 63 13
R 182 21 ol 1 o 201 128 00 63 Bz 310 a3 3 | 192 19 a7 19 | 195 521 25 18
R 18287 23 . 2 h 2 2 12 2 102 5 10932 310 69 4 | 192 - 20 5 o | 195 =21 a5 12
R 17820 47 33 | 13 6 17 19 | 120 102 25 19 _
132- 310 71 4 192 20 2% 6. 195 521 51 9
T 40189 83 21 | 13 .6 19 191 120 102 35 27 3. 311 39 g 192- 20 25 17 | 195 521 69 17
w 50635 11 21 ::g 0 o 12 129- 102 63 14 499, 311 39 g 192- 20 35 19 | 108 521 79 16
w 50635 13 21 ’ 129- 102 79 1843 320 51 10 | 192 20 ¢ a1 10 | 195 524 37 18
w 50635 15 21 Ms 12 81. 4 120 103 5 6 130. 320 69 13 192 20 57 3 | 195 525 5 4
. Wl 5063-S 49 5 113- 102 63 18 129 103 17 47 oo . , : -
. : 7 132 321 43 9 192. 20 63 12 | 198 525 31 10
Ak Voo . 34346 7 51, 113- 102 79 12 129. 103 19 4 132- 361 69 5 ) 105 525 77 g
VR _ 0 o : 192- 20 . 63 12
B VO 34346 9 26 113- 103 129- 103 21 . .
by 138 59 71 19 192- 2a 79 17 195 533 69 14
e s 34416 29 31 13 103 41 11 129- 103 61 20 43g 99 29 1 192, - . c 195- 533 77 8
v %%@4418 17 12 113- 103 /63 11 129 103 77 7 138 a9 39 4 192 1 17 15 195. . 541 11 25
v 39418 19 12 [F 13 103 79 15 | 120 105 61 15 120 219 35 o ey z g ol qes oAt 03 o -
v 34418 29 27 | 13 118 25 18 | 120 105 67 4 138 219 ph 18 9 i 200 des o I P _ ,
v 34433 61, 18 | 113 118 31 5 | 120 105 67 5 192 _ o _




90

NUMERICAL INDEX

.

PART PAGE REF. PART PAGE REF. . PART PAGE  RE!
NO. NO. NOD, NO. NO. NO. NO. NO. NO.
195" 541 17 36 223 20 61 22
195 541 19 36 321 18 65 3
195 541 2 26 321- 1571 - 65 1
195 541 71 7 321- 1785 65 B
195- 541 75 3 . 321- 1788 65 8
. . 195 . 545 75 11 321- 1788 65 5
195 2021 37 10 3- 2110 65 7
195- 2021 41 9 321- 2111 65 2
. 195 2069 41 15 321- 2467 65 g
205 27 17 30 321- 2468 65 14
205 27 19 30 321- 2469 65 15 -
211- 7 53 16 321- 2487 65 18
211- 7 53B 18 353- 408 35 29
. 211- g 53 5 ’
211- g 53, 6
211- .9 538 5
211- Q 53B &
~211. 11 83 23 .
213 213 43 14
214. 6 81 13
214- ] 49 13 e
214- 14 49, 39
' 214. 251 25 4
218 445 81 7
' 218 as57 79 2
218 485 81 B
218 494 79 3 _
218 535 81 156
218 927 79 4
218 5006 49 22
218 5007 49 g .
218 5007 49 27
218 5007 49 33
218 5056 69 27
: 218 5062° 49 32 T
e g 218- 5107 49 26
~ 218 5232 79 14
218- 5291 73 5
210 17 39 20
219 403 43 4
219 404 39 6
219 404 39 7 .
210 404 41 19
219 404 45 2
- 219 404 69 2
- 218 405 71 2
221- 4 47 7.
- 221- 844 53 10
221- 841 B3 21
221. 841 538 10
221- 841 538 21
221- 842 83 19 - - .
- - 221 843 53 11 ot
s o 221 1139.- 73 1
i 221- 1375 73 2
221- 1412 17 45
221 1412 19 45 L7
- i 221- 1412 21 45

e




